CartPros directs you to the right part

DID YOU using the part
K N OW’, numbers from this manual. Enter the part number into GET STARTED ﬁ-https://CartPrOS.CO
# oursearch box and it will find the part you are looking for. HERE

(EZG0O)

A Textron Company

605232

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

ISSUED DATE MAY 2006 REVISED DATE JANUARY 2007

Z%CARTPROS



CartPros directs you to the right part using the part
DID YOU numbers from this manual. Enter the part number into GET STARTED —>| |ttps://CartPros.com/f.htmI
KNOW? our search box and it will find the part you are looking for. HERE

2% CARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

ST 350

ST 350 CARB

ST SPORT

ST SPORT CARB
JAC 3500

STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual J4LCARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt ettt ettt v
ILLUSTRATED PARTS BREAKDOWN . . . o\ttt et e ettt et e e e e e e e vii
ACCELERATOR . . oottt ettt e e e e e A-1
AIR CLEANER . . o o ettt e e B-1
BODY & & c-1
BRAKE S . .\ttt D-1
CAB E-1
CARBURETOR AND CHOKE . . . .\ttt e ettt et e e e e e e e e e e e e e e F-1
CLUTCH e e e e e e G-1
DIRECTION SELECTOR . . . . oottt et e e e e e e e e e e e e e e e e e H-1
ELECTRICAL . . o ottt ittt ettt e et J-1
ENGINE AND MUFFLER. . . . oottt ettt e e e e e e e e e e e K-1
ENGINE MOUNTING. . . o oottt ettt et et e e e e e e e L-1
FRONT SUSPENSION . ..ottt ettt e e e e e e e e e e e e e M-1
FUEL SYSTEM . . oottt ittt e N-1
REAR AXLE . . . ottt e e P-1
REAR SUSPENSION . ..ttt ettt e e e e e e e e e Q-1
SEATING . et R-1
STARTER / GENERATOR . . oottt ettt ettt e e e e e e e e e e e e S-1
STEERING. © .« .\ttt ettt ettt e e e T-1
TRUCK BED, ST SPORT . .\ttt ettt ettt e e e e e e e e e e e e e e e U-1
TRUCK BED ST 350 . . .t tttttttt ettt ettt et e e e e e e e U-11
WINCH . ot e V-1
WEATHER PROTECTION . ..\ttt ittt ettt ettt e e e e e e e e W-1
WHEELS AND TIRES . . .\ o ittt ettt ettt e e e e e e e e e e e e e e e X-1
OPTIONS/ACCESSORIES . .. oottt e APPENDIX B-1
SPECIALTY PRODUCTS & . oottt ettt et e e e et e e e e e e e e e APPENDIX A-1

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN « oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.

Page iv Service Parts Manual J4LCARTPROS
©O¥0 )



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into HERE ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3p https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ ‘
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

¢ Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;GNCARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ACCELERATOR

1 - Includes ltems 3 - 38, 40 - 45
2 - Includes ltems 3 - 36, 39 - 45

Ref Acc 9-1

Page A-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

Ref Acc 9-2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

To
Carburetor

Timing
Belt Cover

% on Engine
©

Existing
Bolt

Accelerator
Cable

Ref Acc 9-3

Page A-3 Service Parts Manual FLCARTPROS
©o¥0



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72717-G06 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 38, 40 - 45) (ST SPORT)...... 1
2 72717-G05 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 36, 39 - 45) (ST 350)............ 1
3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)..ccccevveen..... 1
4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG.ccoeeeiiiiiiiiiiiiieeeee e 6
6 27512-G01 ACCELERATOR PEDAL PAD .....cooiiiii e 1
7 * ACCELERATOR PEDAL ..ottt 1
8 17838-G1 NYLON BUSHING ..o 3
9 74432-G01 PEDAL PIVOT PIN oo 1
10 12064-G6 PUSH NUT, 9/32" ..ottt a e e e e e 1
11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ....ttttiiiiiiiieiee e ee it eea e e e e e e s s 1
12 17255-G1 TEFLON WASHER, 5/16"......oii ittt 1
13 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ttt 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE) ....cciiiiitiiiie ittt 1
17 00532-G4 NUT, 5716 = 24 ...ttt e e e 2
18 72072-G01 ACCELERATOR ROD ...t a e e e eeeeeaenaees 1
19 17677-G2 SPRING RETAINER ... e 1
20 73046-G01 COMPRESSION SPRING ....coiiiiiitiiiiiiirs e 1
21 17979-G1 ACCELERATOR ROD BUSHING ......cccoiiiiiiiiiiiiiiiiiii e 1
22 17677-G1 SPRING RETAINER ... s 1
23
24
25 72716-G1 MICRO SWITCH CAM ...t 1
26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ...etteiiiiiieeeee et 1
27 15126-G1 LOCK NUT, B5/16 = 24 ..ottt n e e e e e e e e s ee e 1
28 25853-G03 PEDAL BOX AND COVER ... 1
29 01051-G01 SCREW, #8 - 16 X 1/2" LG ittt 4
30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ...ccccveiireiecieeee e 4

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32 25861-G01 MICRO SWITCH ... 1
33 01050-G01 SCREW, #4 = 20 X 5/8" LG ...eeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee e 2
34 72201-G04 WIRE HARNESS (PEDAL BOX) ....ocvoveoiveieeeeeeeeeeeeeseee e, 1
35
36
37
38 72713-G01 ACCELERATOR CABLE (ST SPORT) ....cvoveeiveeeeoeeeeeeeeeseseeee e, 1
39 72713-G02 ACCELERATOR CABLE (ST 350)........couiveieeeeeeeeesesseeseeesesseeseeeseseeeneneen. 1
40 72706-G01 ACCELERATOR CABLE BUSHING ......ovcvviveieeeeeeeeeeeee oo 1
41 72809-G01 COMPRESSION SPRING ......oeeveieeeeeeeeeeeeeeeeeeeeeeeeees e eeeees s eenen 1
42 25727-G02 CUP WASHER, 1/5" ... 1
43 00734-G5 LOCK NUT, #10 = 32.....eeeeeeeeeeeeeeeeeeee e 1
44
45 70116-G02 ACCELERATOR PEDAL BRACKET ......cvcveeveeeeeeeeeeeeeeee e eeeeeneens 1
46 00715-G2 BOLT, 5/16 = 18 X 4/5" LG ....o.veoveeeeeeeeeeeeeeeeeeee e 4
47 70135-G01 | PEDAL PIVOT COVER ....oooieoieeseeeeeeeeeeeeeeee e eeee e 1
48
49 72701-G02 | ACCELERATOR CABLE MOUNTING BRACKET ......ovveiveeeeeeeeeeeeeesreseeeseesseeeens 1
50 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....coveieoeeeeeeeeeeeeeees s 2
51 72703-G02 | THROTTLE CABLE MOUNTING BRACKET ......oivoeeireeeeeeeeeeeeeeeeeeesee s 1
52 26830-GO1 | LOCK NUT, M8 X 1.25MM .......veoeeieeieeeeeeeeeeeeeeeee e s eee e 2
53
54
55 72708-GO1 | GOVERNOR ARM .......ivoieoieeiieseeeeeeeeeeeeeeeeeee e seeee e 1
56 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....coveeoeeeeeeeeeeeeeeeee s eeseeee e 1
57
58 11845-G3 CLAMP ...t 1
59 26830-GO1 | FLANGED NUT, M8 X L /4" ... oooeeoeeeeeeeeeeeeeeeeeeeeeee e 1
60

Page A-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
ACCELERATOR
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 72055-G01 ACCELERATOR CABLE BRACKET ..ottt 1
62 17618-G1 WIRE THE ettt e e e e e e e e 1
63
64
65 72705-G1 GOVERNOR COVER.....coiiitieiitie ettt e e 1
66
67 00915-G1 BONDED WASHER, /4" ...t e e e e e 2
68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) .....coiiiiiiiieiiiiiiie et 2
69
70 72714-G01 THROTTLE CABLE. ... ..o 1
71
72
73 75757-G01 PEDAL GUARD ... ..ottt e e e e e e e 1
74 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ceeeeiieeie ettt ettt a e e 2
75 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ...uvviiiiiieeiie it e e esieeeen e a e 2
76 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cccvviiiiiiiiiiiee et 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

AIR CLEANER

TP @ﬁ/

/‘\ 9 - Includes ltems 10 - 13
|

Carburetor

See BODY 2
Section

Front of Vehicle

o

Ref Air 9

Page B-1 Service Parts Manual JTALCARTPROS
Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

AIR CLEANER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72416-G01 INLET ADAPTER ... 1
2 72415-G01 GA S K ET -t e e e 1
3 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....cutiiiiiiiiiiiei et 4
4 11391-G2 HOSE CLAMP, 2 /16" ....oii ittt 1
5 72637-G02 HOSE (CONVOLUTED) (ST 350) ...cciitreeeeesitiieeeeesireeee e sireeeeessireeeeesnnnnneeee s e 1
6 72637-G01 HOSE (CONVOLUTED) (ST SPORT)...uuttiiiitiiieee ittt 1
7 11391-G1 HOSE CLAMP, 1 5/16" ...ttt 1
8
9 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 10 - 13) ............... 1
10 72598-G01 AIR CLEANER CANISTER ..ottt 1
11 72599-G01 AIR CLEANER COVER ..ottt 1
12 72604-G01 AIR CLEANER LATCH ... 2
13 28462-G01 AIR CLEANER DUST COLLECTOR ...ttt 1
14 28463-G01 AIR CLEANER ELEMENT ...ttt 1
15
16 72592-G01 HOSE (AIR FILTER TO CARBURETOR)......cctiiiiieiieie i 1
17 11391-G6 HOSE CLAMP, 2 1/8" ...ttt et e e 1
18 11391-G7 HOSE CLAMP, 1 916" ...ttt e 1
19 26727-G01 CARBURETOR GASKET ...ttt e e 1
20 74498-G02 CHOKE / THROTTLE BRACKET ..ottt 1
21 26728-G01 CHOKE BRACKET ...ttt 1
22 72591-G01 CARBURETOR ADAPTER ....ooiiiiiiiiiiiie ettt 1
23 72151-G01 POV HOSE ...ttt e e e e s e e s 1
24 23726-G11 SPACER ... 4
25 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....eevviiiiiiiiieiiiiieee e 4
26 13632-G1 NUT, MB X L ittt e e e e e e s e e 4
27 72605-G01 CARBURETOR BAFFLE ......ooiiiiiiiiiiii ittt 1
28 72514-G01 STUD e 2
29 25532-G1 BOLT AND WASHER, M8 X 1.25 X 20 MM .....coiiiiiiiiiiiiiecee e 2
30

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

AIR CLEANER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32

33

34 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR).......ccvvvvvvveeeeennn. 1
35 12547-G3 BOLT, MB X 1L X 20MM LG ..ottt ettt eea e a e 1
36 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ..ccceeeiiiiiiiiiieeeeee e 1
37 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ...cuviviveeeeeeeceee e eeeen e 1
38 00415-G2 BOLT, 1/4 - 20 X L 1/4" LG cooreee ettt e e e e e e et nn e e e e e 2
39 00559-G7 WASHER, L/ et as 2
40 14390-G4 LOCK NUT, L/4 = 20 ...ttt et e e e e e e e e 2

Page B-3 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

AIR CLEANER

Notes:

Service Parts Manual '%GGCARTPROS



—3p https://CartPros.com/f.html

right part using the part
is manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

BODY

CartPros directs you to the
mbers from this m.

17 - Includes ltems 18 - 23

KNOW? ;.

DID YOU

Z%CARTPROS

Service Parts Manual

Page C-1



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. EmEr thl?zapart nl.:n’mber IPI:D GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

our search box and it will find the part you are looking for. HERE

BODY

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. EmEr thl?zapart nl.:n’mber IPI:D GET ::::‘TED ﬁ httpSZ//CartPrOS.00m/f.htmI

& oursearch box and it will find the part you are looking for.

BODY

ST SPORT

207

Ref Bod 9-3

Page C-3 Service Parts Manual FLCARTPROS
©o¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—).. https://CartPros.com/f.html

BODY

Ref Bod 21-3

Drop Angle

Hitch

HITCHES

/
243
Drop Ball
Hitch
244 %
245~

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for.

BODY

GF"::::““—).. https://CartPros.com/f.html

FLOOR MOUNT
GUN HOLDER

Page C-5

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71510-G01 UPPER FLOORPAN. ..ottt 1
2 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ....coiiiiiiiiiiiiiiiieee e 9
3
4 70451-G01 LOWER FLOORPAN ...ttt ettt a e e e e s e 1
5 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ....ccoiiiiiiiiiiiiiiiiieet e 7
6 70452-G01 ACCESS COVER ... e 1
7
8
9 71413-G01 SPLASH PANEL ... e e e e e e ee e 1
10 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ooeiiiiee et 4
11
12
13 71101-G02 COWL SUPPORT BRACKET ....uiiiiiieii ettt a e e e e e eeeeeeenennees 1
14 71102-G01 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG .coiiiiiieeeiieieeiieieeee e 3
15 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) ....ciiiiiieieiiieiciieeeee e 1
16
17 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23) .....ccccciiiiiiiieieeeeeeene 1
18 74523-G01 FRONT BASKET ...ttt e e e e e e e e et e e e e e eeeeeaneeeaanaas 1
19 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE)......cccuviiiieeiiiiiiiiiiieeeeen. 1
20 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) ........ccccvvvveiiiiinenn. 1
21 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) .......ccocuviriiieeenn. 4
22 00891-G1 LOCK NUT, 3/8 = 16 .eeiiieeeeeeiieeiieeeee ettt e e e e et eeeeee s 4
23 71931-G01 LABEL, FRONT BASKET (WARNING).....ccitiiiiiiiiiiiiiieieeeee e 1
24
25 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29) ....ccccoeeeeenennnn. 1
26 71153-G01 DEFLECTOR (PASSENGER SIDE) ....cccoiiiiiiiiiiieeeeeeee e 1
27 71154-G01 DEFLECTOR (DRIVER SIDE) .....uutttiiiiiiiieeee i iiciiieieeee e eae e e e s s s s snnnsneneeees 1
28 00614-G5 SCREW, #8 - 18 X 5/8" LG i iei ittt 6
29 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP)...ccoiiiiiiiiiiiiiiiiiieiiceeceeeeeen 1
30

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 35962-GOL | LABEL (SAFETY) .omiiieieieeseeseeeeeeeeeeeese st seeseessesseesee s ssesse s snesnen 1
32 74443-G01 | LABEL (ANTI-ROLL BACK) ...oooieieeieeeeeseeeeeesesee e, 1
33 35968-G01 | LABEL (T-HOLDER COVERY) .....omieieeieeeeeseeeeeeeeeeeeee e ees e 1
34 * SERIAL NUMBER PLATE .....c.ovuveeeeeeeeeeeeeseees e ses s 1
35
36
37
38
39 T1115-GOL | VINYL TRIM cooovoiiieieeseeeeeeeeeeeeeee e 2
40 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) ......co.veiveeeeeeeeeeeeeeeseeeee oo, 10
41
42
43 75456-G01 | GLOVE BOX DOORS (BOTH SIDES) .....coovuveieeieeesrssssseeseseseeseesssneseeneon. 1
44 75456-G02 | GLOVE BOX DOOR (DRIVER SIDE) ......oiveiveiieieeieeseeeeeseeseeeeeeseseses e, 1
45 75456-G03 | GLOVE BOX DOOR (PASSENGER SIDE).......oooieoieeieeeeeeeseeeeeeseeeeeeeereseseenen. 1
46
47
48
49 TLAB8-GO™ | COWL oot 1
50 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM) ......co.veiveeerereeeeeeeeseseeeee e, 7
51
52 74813-G01 | NAMEPLATE (E-Z-GO) (OVAL) w...oovoieoeeeeeeseeeeeeeeeeeee e, 1
53
54
55 71338-G01 | FENDER FLARE (DRIVER SIDE)........ovivivieeeeeeeeeseeseeseesseseeseeseseseee s, 1
56 71338-G02 | FENDER FLARE (PASSENGER SIDE) ........ooiviieiieeieeeeeeseeeeeeseseseeerese s, 1
57 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM) ......ov.veieeeeeeeeeeoeee e, 6
58
59
60

Page C-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61
62
63
64
65 74265-G02 BUMPER ... ettt a e e e e 1
66
67
68 75048-G04 SPACER, L/2" ... e 2
69 00570-G2 WASHER, 5/16" ...ttt e e bbb e e e e 2
70 00905-G8 LOCK WASHER, 5/16" ..ottt e e e e ees 4
71 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG ciiiee e oottt e e e e e nnnnsnneneee e 4
72 75048-G04 SPACER ... 2
73
74 70048-G06 FLOORM AT L. e e e e et et et et et et et e ettt bbb e e e e e e e e e e aaaaeas 1
75
76
77 70244-G03 SPLASH PANEL ...ttt e e e e e e e e e e eeeeeennes 1
78 00715-G2 BOLT, 5/16 - 18 X 4/5" LG .cooiiie ittt 4
79 00438-G8 BOLT, 5/16 - 18 X 1" LG (ST 350) .....eveeeeeeieereeeeeeeeeserseseeseses e 2
80 00559-G8 WASHER, 5/16" (ST 350) ..eeeiiitiiieeeiiiiiee e e isiieeee e s siiee e e e s sttt e e e s sbnee e e e s ssbreaeesanseees 2
81 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) (ST 350) ..ceeeveeeeiiiiiiiiiiiiiiieeeeeeeennn 2
82
83
84 600496 BATTERY TRAY Lottt e e e e e ae e 1
85 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ..ciiiiiei ettt AR
86 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..eeeeieiiee e eeiee ettt seee et e e sneeennee s 3
87 00571-G2 WASHER, 5/16" ...ttt e e e e e e e e e e e e e s s e e reeeaaees 1
88 00565-G8 LOCK WASHER, 5/16" ..ottt ettt 1
89
90

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 70629-G01 SPLASH PANEL ..ot 1
92 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ....ccvviiiiiiiiieee e 2
93
94
95
96 70440-G04 SEAT FRAME (ST 350) (SINGLE CABLE DIRECTION SELECTOR)................. 1
97 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ..eeteiiiiiiiie ettt 2
98
99
100
101
102
103
104 71977-G** SEAT WRAP PANEL WITH LOUVERS.......ooiiiiiiiiiiiee s 1
105 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ceviviiieiiieceeeeeee e 8
106 71609-G01 SEAT HINGE PLATE ... 2
107 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....coocviiieiiiiee e 4
108 20271-G9 HOLE PLUG ...ttt e e 1
109
110
111 71674-G** SIDE PANEL (DRIVER SIDE) (ST 350) ....eetieiiiiiiiieiiiiieeee st 1
112 71674-G** SIDE PANEL (PASSENGER SIDE) (ST 350)......cuuuttiiiiiiieieiiiieies e e 1
113 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ooeiiiiiiiiiecee e 4
114 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) .....cctiiiiiiiiiiiiiiiee e 4
115 16469-G1 WASHER, L/4™ ..ot e e e 4
116
117
118 71439-G01 ROCKER PANEL (DRIVER SIDE) (ST 350) ....cveeiiiiiiieeiiiieiee e 1
119 71439-G02 ROCKER PANEL (PASSENGER SIDE) (ST 350).....cccciiittiieeeaiiieiieeeniieeeee e 1
120 71440-G03 BRACE (DRIVER SIDE)......cctiiiiiiiiiie ittt e e 1

Page C-9 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 71440-G04 BRACE (PASSENGER SIDE) ...ttt 1
122 00789-G2 SCREW, #10 - 24 X 1 1/A" LGuteeeiiiiee ettt e e e e e 4
123 23726-G2 SPACER, L/A" ...ttt e e e e e e et aaaaaae e e e 4
124 00660-G5 WASHER, #10 (STAINLESS STEEL) ....vviiiiiiiiiie et 4
125 14390-G10 LOCK NUT, #L0 - 24 ... ettt 4
126 71424-G01 SPACER (DRIVER SIDE)... ...ttt e e e e e e e 1
127 71424-G02 SPACER (PASSENGER SIDE) ....cuiiiiiiiieiiiiiiciieeee et e e 1
128
129 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ..ccvvviiiiiiiiiiiiiiiieeeee e 4
130 23726-G2 SPACER, L/A" ..ottt e e e e e e e e e e e e 4
131 00559-G7 R TN | I PP 4
132 14390-G4 LOCK NUT, 1/4 = 20 .eeeeeeeiiiiiie ettt ettt ettt e e e st e e e e st e e e e s nnbaeeeeennes 4
133
134
135
136 74893-G01 FENDER (DRIVER SIDE) (ST 350) ...utiiiieiiiiiiieeeiiieie e siieee e siiree e e sineee e 1
137 74893-G02 FENDER (PASSENGER SIDE) (ST 350) ...cciiciiiiiiiiiiiiiiiiiieeee et 1
138 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) (ST 350) ..cccvvvvieieiiiiiiiiiiiiiiieeeeeen. 1
139 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) (ST 350)....cccccceeiiirinririiennnn. 1
140 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ooiiiiiiiiee ettt 10
141
142
143
144
145
146
147
148
149
150

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

151
152
153
154
155 74890-G01 REAR PANEL (ST 350) .....ctiiiiiiiiiiieesiiiieee ettt 1
156 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ..ottt 4
157
158 74891-G01 SEAT FILLER PANEL (DRIVER SIDE) ......cciiiiiiiiiiieiiie e 1
159 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE).......ccvviiiiiiiiieieee e 1
160 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......coociiiiiiiiiiiiiece 6
161
162
163
164
165
166 600821 LABEL (ST 350) ..etiiiteieiiiieiiriie st e st snnne e nn e snne e e nnnee e 2
167
168
169
170 70440-G04 SEAT FRAME (ST SPORT) .eiiiiiiiieiiit ettt 1
171 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ..eeeeiiiiiiiie ettt 2
172
173
174
175
176
177
178
179
180

Page C-11 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
181
182 71502-G01 ROCKER PANEL (DRIVER SIDE) (ST SPORT) ...ccciittiiiieeee e 1
183 71501-G01 ROCKER PANEL (PASSENGER SIDE) (ST SPORT) ..evvvviiiieeeieeiieciiiieeeeee 1
184 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .....ccoiiiiiiiiiiiiiiie et 4
185 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ..ccvvviiiiiiiiiiiiiieeeeeee 4
186 23726-G4 SPACER, 5/LB" ... oottt e e e eaaaaaeeas 4
187 14390-G4 I L@ S N [ I I PO 4
188 600112 SILL PLATE (DRIVER SIDE).....citiiiiiiiiiei ittt 1
189 600111 SILL PLATE (PASSENGER SIDE) .....ccoiiiiiiiiiiiieieeee ettt 1
190
191
192 74892-G01 FENDER (DRIVER SIDE) (ST SPORT) ..ciiiiitiiiiee ettt 1
193 74892-G02 FENDER (PASSENGER SIDE) (ST SPORT) ..coiiiiiiiiiiiiieeeee e 1
194 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) (ST SPORT).....cooiiiiiiiiiieeeeeeeeeen, 1
195 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) (ST SPORT) ......cocccvvvvivnnen. 1
196 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..eoiiiiiiiieee ettt 10
197 14390-G4 LOCK NUT, /4 = 20 ettt e e e e e e ae e 4
198 00642-G7 WASHER, L/A" .ttt et e e e e e e e e e s e eeeeas 8
199 00414-G6 BOLT, 1/4 - 20 X 3/4" LG cooeeeie e oottt et e e e e e e e s e s seannnnann e e e e e e s 4
200
201
202
203
204
205
206
207
208 74890-G01 REAR PANEL (ST SPORT)..cci ittt 1
209 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG oottt 8
210

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

211

212 27731-G01 ASH TRAY L 1
213 27736-G01 G A S K E T -ttt e e e e e e e e e 1
214 75108-G02 BRAGCKET ..ttt ettt et e s s e e s a e e e s e e 1
215 00100-G4 SCREW, #10 - 16 X 1/2" LG...oeiiieiiiiieee ettt 4
216

217 74365-G01 GUN HOLDER ...ttt ettt e e e e e e e 1
218

219 74348-G02 HITCH RECEIVER ... 1
220 00198-G8 BOLT, 5/16 - 18 X 1" LG ...iitiiiiiiiiiiiee ettt e 1
221 00559-G8 WASHER, 5/L16" ... .ottt e e e s bt e ee e e e 1
222 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....ccvviiiiiieiieie et 1
223 00463-G4 BOLT, 7/16 - 14 X L 1/2" LG cooiiiiieeee ettt 4
224 00922-G3 WASHER, 7/L16" ... .ottt e e s b e e e e e e 4
225 00734-G1 LOCK NUT, 7/16 = 14 ..ottt e e e 4
226

227

228

229 74339-G02 ANGLE HITCH L.ttt e e e e 1
230 21317-G01 CLEVIS PIN, 5/8" X 3" LG .o ititeiiiie ittt ettt 1
231 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..o iiieeee ettt 1
232 74351-G02 HEAVY DUTY HITCH ..ottt 1
233 31757-G1 HITCH BALL, 1 778" ..ottt e e e e e e e 1
234 00566-G6 LOCK WASHER, 3/4".....cc ottt 1
235 00702-G11 NUT, 3/4 = 16 ..ottt ettt e skt e e st e e e e s e e e e 1
236 21317-G01 CLEVIS PIN, 5/8" X 3" LG .. ttiiiieiittiiee ettt ettt snnee e e 1
237 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..ot iiieiie et 1
238 74489-G02 DROP ANGLE HITCH ..ottt 1
239 21317-G01 CLEVIS PIN, 5/8" X 2 11/16" LG ...eveeieiiiiieeee ettt 1
240 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..ottt 1

Page C-13 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
241 74491-G02 DROP BALL HITCH ...ttt 1
242 21317-G01 CLEVIS PIN, 5/8" X 3" LG ..iiitetieeitieieee ettt a e e ee e e e e e e e e e e e annnes 1
243 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ....eueiiiiiiieiiieee et a e 1
244 31757-G1 HITCH BALL, 1 778" ..ottt ettt e et e e et e e e s e 1
245 00566-G6 LOCK WASHER, 3/4" ...ttt 1
246 00702-G11 NUT, B/ = LB ettt e e e e e et e e e e e e e e e e e e s e e nnneeneeees 1
247 74495-G02 DROP CLEVIS HITCH ...t e e e e 1
248 21317-G01 CLEVIS PIN, 5/8" X 3" LG e itieiiee ittt ettt sneee e snnnaeee s 1
249 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ....eiitiiiiiieeeieee et 1
250 14443-G7 CLEVIS PIN, 272" X 2 112" LG oottt ettt 1
251 19314-G1 COTTER PIN, 2 1/2" LGttt ettt e e e e e e e e s s taeenn e e e e e e e e s s ennnns 1
252
253
254 74338-G02 CLEVIS HITCH ..ot 1
255 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG i e e e e ettt steee e e e e e e e e 1
256 19314-G1 COTTER PIN, 2 1/2" LGeiiieiiiiiieee sttt a e s 1
257 21317-G01 CLEVIS PIN, 5/8" X 3" LG ..iiitetttiiteeieee ettt e e e e e e e e e e 1
258 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ...eeiiiiiiiiieeiieee ettt 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

BRAKES

Part of Frame

38 Accelerator 27
Pedal 31
18 - Includes ltems 19, 20
22 - Includes ltems 24 - 27
23 - Includes ltems 24 - 27
Ref Brk 9-1

Page D-1 Service Parts Manual FLCARTPROS
©o¥0 )



DID YOU CartPros directs you to the right part using the part

KNOW\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BRAKES

/ 53 - Includes ltems 54 - 79

56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 9-2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

BRAKES

\Co

Front of Vehicle

107

108 82 - Includes Items 84 - 92
83 - Includes ltems 84 - 91, 93
84 - Includes Items 85
86 - Includes Items 87 - 91
92 - Includes ltems 94, 95
93 - Includes Items 94, 95
100 - Includes ltems 101, 102

Ref Brk 9-3

Page D-3 Service Parts Manual FLCARTPROS
©o¥0



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
BRAKES
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 = 10).ciiiieiiiiiiiiiieeeee ettt ee e e e 1
2 70681-G01 TORSION SPRING ....ceuttiiiiii e a e e e e e e e e eeeeeeeaees 2
3 70682-G01 PIVOT PIN ottt e e e e e e e e e e e e e e e eeeeeaeenenennnnnns 1
4 01071-G01 PUSHNUT, 5/168".....eeiieeiitiiiee ettt a e e 1
5 * BRAKE PEDAL ...t 1
6 70611-G02 PARK BRAKE PEDAL ... 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 - 10) ....oiveceeeeeceeeeeeeeeeeseeees s s sen s esne s 1
8 * SERVICE BRAKE PAD ... 1
9 * PARK BRAKE PEDAL PAD ...t 1
10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ..eeviieeeeeieeeiiieeeeeee e 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)........ccccvvvieiiiiiienens 1
13 70581-G01 FLANGED BUSHING ..ottt e e 2
14 70676-G01 TORSION SPRING ...t 1
15 00643-G1 WASHER, 3/8" ... ittt e e e s e e e e e e e e e e e e e s e eeeees 1
16 11098-G5 LOCK NUT, 3/8 = 16 ..vveieeeiiiiiiieeeeeiiiiee e sttt e sttt e ettt e e et e e e s st e e e e s snnbeeeae e e 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).....cuuuviiiiieaeeeiieinnns 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt a e e e e e 1
20 11098-G9 LOCK NUT, 5/16 - 24 ...ttt 1
21
22 70969-G05 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (ST 350)... 1
23 70969-G03 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (SPORT)..| 1
24 28082-G01 EQUALIZER BRACKET ... 1
25 28083-G01 BRAKE COMPENSATOR BUMPER.........cooiiiiiiiiiiii e 2
26 * BRAKE CABLE (DRIVER SIDE)....ccctttiiiiiiiiiiiiiiieeieeeee e 1
27 * BRAKE CABLE (PASSENGER SIDE) .......cuutiiiiiiiiieeiiiiiiee e 1
28
29 01111-G0O1 RETAINING RING, 13/32" (STAINLESS STEEL) ...ttt 4

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG oo 3
31 10387-G3 COTTER PIN, 3/32" X B/4" LG ....oveeeeeeoeeeeeee e 3
32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG (ST SPORT)......vveeveeeeemeeeeeeeeeeeeeeeseeeeeeeeeeseeeeseons 2
33
34 | 7060L1-GOL | KICK-OFF LINK....iveiveieeeieeieeeseeeseeeeseesseeeseeeeeeeeeeesseeeeeeeseeeseeseeesee e eee e 1
35 17838-G1 NYLON BUSHING .......ovoeeeeeeeeee oo 2
36 20835-G1 TEFLON WASHER, 3/8" ......oovoeeeeeeeeeeeeeeeeeeee e eeeeeeeeeee e 2
37 00559-G8 WASHER, 5/16" ... eeee et e ee e eee e e e es e ee e seee e 2
38 10387-G3 COTTER PIN, 3/32" X 34" LG ..eeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeeeees 2
39 70098-GOL | KICK-OFF CAM PIVOT ..o 1
40 10097-G6 FLANGED BEARING ... eeeeeeeeeeeeeeeeeeeeeee e s eese e 2
41 70587-GOL | KICK-OFF CAM......ooveieeeeeoeeeoeeeeeeeeeeeeeeeeeeeeseeeeeeee s s eseeee e ee e 1
42 71215-GOL | SETSCREW, 1/4 = 20 X 1/2" LG..oveeveeeeeeeeeeeeseeeseeeeseeeeeeeseeeeseessessesescesseees s 2
43 14134-G4 SPACER ...t 1
44
45 70113-G01 | ADJUSTABLE BUMPER .......cveieeieeeeeeseeeeeeeeeeeeeeeeeseeeeeesee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...eeeeeeeeeeseeeeeeeeeeeeeseeeseesseesseesseeeseeseeeseeesseesseeeseeseeeseesseo 1
47
48 70080-G02 | CATCH BRACKET ..ottt eeeeeee e e s e ee e 1
49 00414-G6 BOLT, /4 = 20 X /4" LG w.eeoveeeeeeeeeeeeeeeeeeeeeeee e eee e 2
50 14390-G4 LOCK NUT, 1/4 = 20 vooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeees s ee e ee e eeseeeneeese 2
51
52
53 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79)....eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeesseeseeee e 1
54 * BRAKE PEDAL .....ocoveeeeeeeeeeeeeeeeeeeeeesees e es e e eeeeeeseeesesseeeseees s eeeeeeseee 1
55 | 70611-G02 PARK BRAKE PEDAL ......ooveieeeeeeee e eeeeeeeesee e 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .....oeoeeoeeeteeeeeeeeeeeeeeeeseeees e eeseeeseees oo 1
58 * PARK BRAKE PAD.......oooiveieeieeeoeeoeeee e eeeeeeeeeeeeesee e eee e 1

Page D-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

59 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ...oetiieiieiiiiiiiiieeie e 9
60
61 70258-G03 BRAKE PEDAL PLATE ...ttt e 1
62 70682-G01 PIVOT PIN ettt e e e e e e e s 1
63 70681-G01 TORSION SPRING ..ottt 2
64 01071-G01 PUSHNUT, 5/16" ...ttt e e e e e e e e eeeeas 1
65 00737-G8 SCREW, #10 - 24 X 718" LG ..ottt ee e e e e e 4
66 00739-G1 RUBBER NUT, #10 - 24 ... .o 2
67 74535-G01 BRAKE PEDAL STANDOFF ... 2
68 27137-G01 CONICAL SPRING ...t 2
69 14390-G10 LOCK NUT, #10 - 24 ..o e e e e e e e e e eaaeeennanan 2
70 10606-G8 MICRO SWITCH ... e 1
71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG..eeiieeieeee ettt 2
72 00559-G5 WASHER, #L0 ..ot e e e e e e e e eeeeeeeaeraee 2
73 00559-G3 WASHER, #6 ..ot e e e e e e e e e e e e e e eaaaane 4
74 00565-G3 LOCK WASHER, #0 ... 2
75 00525-G5 NUT, B = 32t e e e e e e e et e e e e e e e re e e b s 2
76 13514-G1 SCREW AND LOCK WASHER, #6.......cuuutiiiiaiiaieieee e 2
77 14628-G1 FASTON TAB ...ttt a e e e e e e e e e e e aeeeeeeeeeeeeeeennnnennnnns 2
78 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...ctviiiiiiiiiiee et 1
79 17618-G1 WIRE TIE .. e e e e e e e e e e e e eeeeeeaees 3
80
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) ..........cuveee... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85).......uutiiiiiiiiiieeeeieiieciiiieieeeee e 2
85 * BRAKE SHOE ...ttt n e e e e e e e e 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....ccceiiiiiiiiiiiiiiiiieeee e 2
87 * UPPER SPRING ...t 1
88 * LOWER SPRING ..ottt 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN e 2
90 * CUP AND SPRING ...ooiiiiiiiiir et 2
91 * ADJUSTER SPRING......cuttiiiiiiiiiieciie e 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95).......... 1
94 * ADJUSTER ..ot 1
95 * TEFLON WASHER .....ooteiiiiieiii e 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG ..oiiiiiiei ettt 8
97 15126-G1 LOCK NUT, 5/16 = 24 ..ottt 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32".......cccceeiiiireenn. 2
99
100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......cccoverveeirirerennne 2
101 * BRAKE DRUM .....ouiiiiiiiiiiii e 1
102 19862-G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG ..etvieeeiiiiiieee ettt 4
103
104 24939-G2 SPINDLE CAP ADAPTER.......oitiiiii s 1
105 21830-G1 OUTER BRAKE DRUM WASHER ...t 2
106 00518-G8 SLOTTED NUT, 3/4 = L16...ceiiiiiiiiiie ettt ettt 2
107 10387-G1 COTTER PIN, 1/8" X L 1/2" LG eeitieiiiiieei ettt 2
108 12091-G1 SPINDLE CAP ..ot 2
109
110 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE)......ccccccoiiiiiiiiiiiieec e 1
111 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) .....cccoiiiiiiiiiiiiieeeceeece e 1

Page D-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

BRAKES

Notes:

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for.

CAB

GETSTARTED _y,_ hitps:/CartPros.com/f.html

Ref Cab 9

ST 350

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page E-1

Service Parts Manual

ZACARTPROS



DID YOU

KNOW?

ros dire ou to the righ using the
ambers from this manual. Enter the part nimber o GETSTARTED ___ o htine: //CartPros.com/f.html

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

CAB

Bed Frame

To

Battery

FIge Inside cab
%

Block

WINDSHIELD WIPER COMPONENTS
Front of

Front of Vehicle
8- Includes ltems 9 -17 Vehicle

\C

Existing
Hardware

STROBE LIGHT KIT

Outside cab

19 - Includes Items 20- 24

Service Parts Manual

Z%CARTPROS



DID YOU

KNOW?
CAB

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—).. https://CartPros.com/f.html

SWITCH PANEL KIT
37 - Includes Items 38 - 52

DEFROSTER / COOLING FAN KIT
32- Includes ltems 33- 35

WORKLIGHT KIT
26- Includes ltems 27- 30

Page E-3

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
CAB
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC.) (ST 350) ..... 1
2
3 75855-G01 VINYL DOOR KIT ..ottt e e e e e e e e e e e e 1
4 75856-G** STEEL DOOR KIT .ottt e e e e e e e e e e 1
5
6
7
8 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 9 -17)...ccuvviiiiiiiieeeeiiieeee e 1
9 9PWM85 WIPER MOTOR (INCLUDES ITEMS 10 - 14) ..cooviiiiiiiiiiiiiiiiieeee e 1
10 * SPACER ...t e 1
11 * SHAFT COVER (SEAL) ..ottt e e 1
12 * N L PR 1
13 * B O e e e e e e e e 1
14 * WASHER ..o eaeeaees 1
15 9PWA WIPER ARM ...t e e e eees 1
16 9PWB WINDSHIELD WIPER BLADE ... 1
17 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......cooiiiiiiiieeeeeeenn 1
18
19 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 20 - 24).....cccciiiiiiiiieeeeeee e 1
20 9PSLRL STROBE LENS ... 1
21 9EO001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......ccoiiiiiiiieeeeeeeee. 1
22 9E002 TOGGLE SWITCH ...t e e e e 1
23 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ..ccvvvviiiieeeeeiiccciiiiieeieeeee e 1
24 9PB001 BRACKET ..ttt ettt e e e e e e e e e e e e e e e e e e 1
25
26 74247-G01 WORK LIGHT KIT (INCLUDES ITEMS 27 - 30) ..eettveeiiiiiieieeeeeeeeeeiiiiieeeeee e 1
27 9LW1A WORK LIGHT (INCLUDES HARDWARE)......cccctiiiiiiiiiiieee e 2
28 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......ccoiiiiiiiieeeeeeeeen 1
29 9E002 TOGGLE SWITCH ...ttt e e 1

Service Parts Manual '_%QGCARTPROS



DID YOU
K N Ow-’ numbers from this manual. Enter the part number into

CartPros directs you to the right part using the part

# oursearch box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

CAB

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 9PB001 BRACKET ...ttt s st n e en s 1
31
32 74248-G01 | DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 33 - 35) ......ccccuneeee. 1
33 9PDF FAN ..ottt ettt s ettt 1
34 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccovveveveceeiereecenes 1
35 9PFHK HARDWARE KIT ..ottt en s ne et en s eene e 1
36
37 74250-G01 | SWITCH PANEL KIT (INCLUDES ITEMS 38 - 52) ....coovviceeeeieeceie e 1
38 9PSF1-001 SWITCH PANEL ..ot n s eneeeennes 1
39 9PSF1-002 MOUNTING BRACKET AND HARDWARE ........c.ccooeuiueieeieeeeeeeeeeeereereees 1
40 9PSF1-003 ADHESIVE LABELS ......ovvieecececeeeeee e ev s s st 1
41 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....vcueveieceeeeieeeeeieseesaeies e 2
42 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) w...vvueveieceeeeeeeeeeeeesesesiees e sen e 3
43 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ..ot 1
44 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) ....covveveveieeeieeeeveeennans 1
45 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED)........cocoevereereeiereeeieies e eneneeiennes 6
46 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) .....eceeeeeeceeieeeeeee e eeeeeeeesenes s 14
a7 9PSF1-010 BOLT, 1/4 = 20 X 7/8" LG...vveeeeeeeeeeeeeeeeeeeeeeeeee et 2
48 9PSF1-011 WASHER, L/4" ..ottt n et an s 4
49 9PSF1-012 NYLON WASHER, L/4".....oomioeeeeeeeeeeeeeeeeeeee e eseee e 2
50 9PSF1-013 LOCK NUT, 1/4 = 20 ... oeeeeeeeeeeeeeeeeeee et sen s 2
51 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED) ......cocooveececeeeeeeeieee e 1
52 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED)........cceeeieeevererereeenerreneeens 1
53
54
55 6E03T BED SPACER ...ocuiuiuiteieteietee ettt en st 2
56

Page E-5 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

CAB

Notes:

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

CARBURETOR AND CHOKE

1 - Includes ltems 2 - 17

Ref Cac 9-1

Page F-1 Service Parts Manual FLCARTPROS
0¥



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

CARBURETOR AND CHOKE

28

See
AIR CLEANER
Section

Ref Cac 9-2

Service Parts Manual -;oao‘c ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

CARBURETOR AND CHOKE

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72558-G05 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5033)
(INCLUDES ITEMS 2 = 17) oo eeeeeeeeee s snesnee s 1
2 26646-G07 MAIN JET (H90) ..., 1
3 * CARBURETOR BODY ......cvoveieeieoeeeeeeeeeeeeeeeeeee e 1
4 * PILOT SCREW .....oooviieieeeeieeeeeeeeeesee s s snesn s enesnen 1
5 26649-G05 PILOT JET (B46) ....eeeeeeeeeeeeeeeeeeeeeeeeeeee e snesne. 1
6 26841-G01 PLUG ..ottt 1
7 72306-G01 GASKET oot 1
8 72578-G01 NEEDLE VALVE .....oovoviioeoeeoeeeeeoe s e nnennen 1
9 * MAIN NOZZLE .......cooivoieeeeeeeeeeeeeee e 1
10 26648-G01 FLOAT oottt 1
11 26840-G01 FLOAT PIN ..ot 1
12 26843-G01 FLOAT BOWL GASKET ...oooivieveeeesiseeeeeeeeesees s sness e 1
13 26844-G01 FLOAT CHAMBER ........oovuieteeeeeseeeeseeeeeeses s es s sveese e snesnin. 1
14 26839-G01 BOWL SCREW .....ovovieeeeeeeeeeeeeee s ee s 1
15 26838-G01 BOWL GASKET ...ttt 1
16 * DRAIN SCREW .....cooiviiiiiteeseeeeeeeeeeee e eeesees s 1
17 26650-G01 VENT TUBE ...ttt s e 2
18
19 26726-G01 | CARBURETOR MOUNT GASKET ...ooivieieieeseeeeeeeeeeeeeeeseeeeeeseeeseeeve s, 2
20 72311-G01 | CARBURETOR INSULATOR .....oooviviieieeeieseseeseeeseeeeeseeeeseesseses s 1
21
22 72401-G02 | CHOKE CABLE (WITH NUTS) (ST 350) ....cvoveeeieeeeeeeeeeeeeeeeese e seeeseeeenenon. 1
23 25693-G04 | CHOKE CABLE (WITH NUTS) (ST SPORT) ....oveoeeeeseeeeeeeeee e, 1
24 00568-G4 LOCK WASHER, /16" ......ooveeeeeeeeeeseseeeeeeeeese s s 1
25 00545-G4 JAM NUT, 9716 = L8 ... 1
26 72155-G01 | RETAINER ...ooooviieeieeieeieeeeeeeeeeee et ee e s en s 1
27 72154-G01 | CHOKE CABLE ADAPTER ......cooivivieeeeeeeseeseeeseeeeesesees s ssesees s s 1
28 00544-G4 JAM NUT, 5/16 = 24 ... en s 2

Page F-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

CARBURETOR AND CHOKE

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

CLUTCH

Ref Clt 9

Page G-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
CLUTCH
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH .ottt e e e e e e e e e 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG i e ittt e e een e e e e 1
4 00566-G2 LOCK WASHER, 7/16"...... ettt et snbeeea e 1
5 25757-G1 PILOT WASHER ...t e e e e e e eeeeeeeeed 1
6
7 26301-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) .....cccvciiiiiiiiiieeeeeeee. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10)....cceeiiiiiiieeeiiiiieeeessiieeee e 1
9 00979-G01 SCREW, #10 - 24 X 7/8" LG..ueeiiiiiiiieieii ettt 3
10 72324-G01 RAMP BUTTON ...ttt a e e 3
11 * L L SO 1
12 24600-G1 SPACER, L /2" . 1
13 26304-G01 COMPRESSION SPRING ..ottt ee e 1
14 * SHEAVE AND POST ..t 1
15 27270-G01 HEAVY DUTY RETAINING RING ......coiiiiiiiiiiiiiiieeee e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG ..eeeiiiiieieeei ettt ettt a e e e 1
18 00565-G8 LOCK WASHER, 5/16".....ceeiiiiiieee ittt ettt e e e e e e 4
19 25756-G1 RETAINING WASHER ...ttt e e e e e e e e e e 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) ..ttiiiiiiiiiiie ettt 1
21
22
23
24 26952-G02 DRIVE CLUTCH (HIGH ALTITUDE) ...eeiiiiiiiiiiiiiiiii et 1
25 25632-G03 DRIVEN CLUTCH (HIGH ALTITUDE)
(INCLUDES ITEMS 8, 12, 14, 15, 26, 27) ceceetei ittt 1
26 * L7 1 TSP 1
27 25612-G1 COMPRESSION SPRING ...coiiiiiiiiiiiiiiiiiee et 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

1 - Includes ltems 3 - 28, 31 - 34 (ST 350)
2 - Includes ltems 3 - 25, 29 - 34 (ST SPORT)
3- Includes 4, 5 36

Top of Seat

42 Support Panel

W
Shifter - ) f%
Input —

Shaft

Ref Dsl 9

Page H-1 Service Parts Manual FLCARTPROS
©*0 ]



DID YOU
K N Ow-’ numbers from this manual. Enter the part number into

CartPros directs you to the right part using the part GET STARTED

# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

QTY.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

1 72721-G06 DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 28,31 -34) (ST 350).. 1
2 72721-G05 DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 25, 29 - 34) (SPORT) .| 1
3 74456-G02 DIRECTION SELECTOR BRACKET (INCLUDES ITEMS 4, 5) ....cccccvviviiieeen.
4 72737-G02 WELDMENT L.ooiiiiiiii e
5 25664-G2 BUSHING ... ..o
6 72738-G01 DIRECTION SELECTOR CAM ..ottt
7 72724-G01 NEUTRAL LOCK PIN ..ottt
8 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG.....coeviiiiiiiriiesee e
9 72729-G01 NEUTRAL LOCK LATCH ...
10 00734-G2 LOCK NUT, 1/4 = 28 ...ttt
11 72732-G01 BALL STUD ..ottt e e e e e
12 00734-G5 LOCK NUT, #10 = 32 ..ottt
13 70233-G01 DIRECTION SELECTOR SHAFT ..ooiiiiiiiiieiiiie e
14 14390-G1 LOCK NUT, 3/8 = 24 ... ettt
15 28574-G01 EXTENSION SPRING ....cooiiiiiiie ettt
16

17 72736-G01 MICRO SWITCH ..ottt
18 01062-G01 SCREW, #4 - A0 X 1" LG coiiiiiiiiiiieeee ettt
19 00559-G1 WASHER, F4 ..ottt
20 00565-G1 LOCK WASHER, #4 ...cooiiiiiiiiiii e
21 00526-G2 NUT, H4 - 40 ..
22

23 73290-G03 REVERSE WARNING BUZZER .......otiiiiiiiiiiiiiiiiieeee e
24 01063-G01 SCREW, #6 - 32 X 3/8" LG ..ceiiiiiiiiiie ittt
25 25978-G345 18 GAWIRE (RED 7") ciiteieee ittt
26

27

28 72734-G03 SHIFTER CABLE (ST 350) .....iteeiiiiiirieiee st
29 602891 SHIFTER CABLE (ST SPORT) ..eitiiiiiiiiite ettt
30

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 25727-Go1 CUP WASHER, /4" .....oooeveeeeoeeeoseee e eseeeseeee e sne e 4
32 | 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG .....cvooveeereeeereeseeeeseeeseeeseeser. 2
33 | 72730-GO1 SHIFTER ARM WITH BUSHING ........ooveeieeeeeeeeeeee oo 1
34 | 00734-G5 LOCK NUT, #10 = 32...oooeoeeeoeeeseeeeeeeeeeeeee oo enee e 1
35
36 | 70227-GOL | SCREW, 1/4 - 20 X 7/8" LG....vveoeveeeeeeeeeeeeeeeeeseeeeeeeeeee e ene e 2
37 | 11027-G2 LOCK NUT, 1/4 = 20 v 2
38
39 | 26830-GOL | LOCK NUT, M8 X 1.25 MM .....cooooveoreeeeeeeeeeseeseeeseseeese s sene e 1
40
41
42 | 71205-G01 | DIRECTION SELECTOR HANDLE ..........cooveimveomeeoeeeoseesseeeeseieseeseeeneeeeneesenees 1
43 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) .....vvoovveeeeeeseeeseeeeseeeneennees 1
44
45 | 31539-G1 WIRE TIE oo 1
46 | 01072-GOL | CABLE CLIP......oiooooeeeeeeeoeeeeeeeeeeseeseeeeeeeeseeesesee e aneeeseesesesess s 2
47
48 | 11845-G5 CLIP, 3/8" (ST 350 )u.veoveeeeeeeseeeeeeeeeeeseeeseeseseeeeeeeseee s s e see e 1
49 | 00414-G6 BOLT, 1/4 - 20 X 3/4" LG (ST 350 ) .-veoeeeieeeeeeeeeeeeeeeeeeeeseeeeeee e 1
50 | 14390-G4 LOCK NUT, 1/4 = 20 (ST 350 ) c..ooveoreeeeeeeeeeeeseeeneeeeeeesee e eeeesne e 1

Page H-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ELECTRICAL
44
3/43
&
I
@2
47 Front of Vehicle

See BODY
Section

1 - Includes Iltem 2

67

Starter/Generator
Section

Ref Ele 2-1

Page J-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3p https://CartPros.com/f.html

ELECTRICAL

Ref Ele 2-2

47 - Includes Items 48 - 72

— To F2 On

—

\
> Starter/
3

RED

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

FUSE BLOCKS

ST SPORT

Seatwrap
Support

91
90 =
S

Front of
Vehicle

Ref Ele 9-3

Page J-3 Service Parts Manual FLCARTPROS
) '



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL

o 107 - Includes Items 108 - 113

Ref Ele 9-4

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW? numbers from this manual. Enter the part number into GET ::::TED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

ELECTRICAL

Rear
Fender

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Ref Ele 9-5

Page J-5 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

151 - Includes ltems 152 - 155
214 - Includes ltems 215 - 218

160 - Includes Items 161 - 165

Front of Vehicle

\Ce

Solenoid
Ref Ele 9-6

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN « oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

WORK AND STROBE LIGHTS

168 - Includes Items 169 - 188, 191 and/or 199
177 - Includes ltems 178 - 186
191 - Includes ltems 192 - 197
199 - Includes Items 200 - 205

@/%
181 179

Front of Vehicle

Front of

192 Vehicle

Front of
Vehicle

\Ce

Ref Ele 9-7

Page J-7 Service Parts Manual FLCARTPROS
0¥0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
ELECTRICAL
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) .............. 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X1I0 MM LG ..........cccoiiiiiinins 2
3
4
5
6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIREY) 1
7 * FLAT WASHER ...ttt a e e e e e e e e e e e e e aaeeeeeeed 2
8 * LOCK WASHER ... 2
9 72871-G01 SCREW .. e et 2
10
11
12
13 25887-G01 6 GA WIRE (BLACK, 6", FL - A2) . ittt 1
14 25682-G1 TERMINAL COVER ...t 3
15
16
17
18 24775-G* BATTERY, L2V .. ettt e e e e e e e e e e 1
19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG coce e ettt ettt e e e e e nnae e e e e e 2
20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) ........cccuttieiiiiiiie e 2
21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) ......etiiiiiiiiaiaiiiiiiiiiiiieee e 2
22
23 72101-G02 BATTERY HOLD DOWN ......ccoiiiiiiiiiiiiniaiaaaae e s e e e e e et e e e eeeeeeeaeeetns s s e e s e e e aeeeaeeees 1
24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..oii ettt 1
25 00565-G8 LOCK WASHER, 5/16" ...ttt ettt a e 1
26 00571-G2 WASHER, 5/16" ...ttt e e e e e e e e e e e e eeeeas 1
27
28
29 27044-G03 GROUND CABLE ... e e e e e e e e eeeeeeaees 1
30 25976-G19 14 GA WIRE (BLACK, B") ceiiiiiiieeeiie ittt ettt e e e e e e e e e e enneneneaeeees 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG .eooveeveeeveeeeeeeeeeeeeeeeeeeeeeeeessee e eeeeeseesseesee e 2
32 11027-G1 LOCK NUT, 5/16 = 18 ...eeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeseee s e eeeeesseeeeeeeeees e enee e 2
33 26676-GO1 | FLANGED BOLT, M6 X 1 X 23 MM LG ....veoveeeeeeeeeeeeeeeseeeeeeeee e 1
34
35 25972-G58 | 6 GA WIRE (BLACK 26", F2 = SOL) .....veoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeseesee e 1
36
37 74935-G01 | WIRE HARNESS (CONTROL) ST350 ... oveuiveeieeeeeeeeeeseeseenseeeeeeseeseeessesseo. 1
38 74938-G01 | WIRE HARNESS (CONTROL) STSPORT .....vooiveeeieeeeeeeee e 1
39
40 17618-G1 WIRE TIE oot eeeee e ee e ee s eee s s eeee s AR
41
42 73049-GOL | COVER ..eeooeeeeeeeeeeeeeeeeee e e e ee e 1
43 16469-G1 WASHER, L/A" ...t ee e 1
44 | 00114-G6 SCREW, 1/4 = 14 X 314" LGreeoveeeeeeeeeeeeeeeeeeee e 1
45
46
47 72909-G01 | ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 -72).| 1
48 73057-G01 BRACKET ..ot e e et ee e 1
49 27739-G01 VOLTAGE REGULATOR ....ccoveeveeeeeeeeeeeeeeeeeseeeseeeeeees e seese s eeeeseeen 1
50 | 27153-GO1 SOLENOID ... 1
51 00415-G2 BOLT, 1/4 - 20 X L 14" LG 1
52 00414-G8 BOLT, /4 = 20 X 1" LG reoveoeeeeeeeeeeeeeeeeeee e eeee e ee e eeee e eeee s 1
53 11027-G2 LOCK NUT, L/4 = 20 .eceeeeeeeeeeeeeeeeeeeeeeeseeeeseesseeee e ee e eeeeesseses s 2
54
55
56 72872-GO1 IGNITOR (EH292C & EH352C ENGINES) ......coveeeeeeeeeeeeeeeeeeeeeeeseeseeneee 1
57 00414-G5 BOLT, 1/4 = 20 X 5/8" LGvreoveeeeeeeeeeeeeeeeeeeeeeeeseeeeesseeseeeesesseeeseeseeee e 1
58 11027-G2 LOCK NUT, /4 = 20 ..o 1
59
60

Page J-9 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61
62 73446-G01 FASTON TAB, 90° ... 2
63 00565-G5 LOCK WASHER, #10 ..ot e e e e e e e e e eeeeeeeeeenees 2
64 00526-G4 NUT, H10 - B2 ittt e et e e e e e e s eeeeeas 2
65
66
67 25978-G56 18 GA WIRE (BLACK, 5 3/4") ettt 1
68
69 600418 IN-LINE FUSE HOLDER......ccoi i 1
70 00565-G8 LOCK WASHER, 5/16" ... .ottt ettt a e 2
71 00544-G4 JAM NUT, 5/16 = 24ttt e e e e e e s 2
72 25972-G33 6 GA WIRE (BLACK, 24", B+ = SOL) scuuviiiiiiiiiiiie it 1
73
74
75 25974-G22 10 GA WIRE (WHITE 34") (ST 350).....cucuiveeeeesiireeeeeeeseeesseseesessensessesenenesennans 1
76 35211-G01 FUSE BLOCK (ST 350).....utttiieiiiiiieeeeiiiieee e ssitieee e s ssiteeee s s snbeeaesssssbeeeesssnsseeeessnnnns 1
77 12914-G1 FASTON TAB ... et e e e e a e e e e e e e eeaeans 1
78 00567-G5 LOCK WASHER, # 10 ...ttt e e e e e e e e eaeeed 1
79 00526-G4 I LN =0 0 1
80 35212-G01 FUSE, 15 AMP Lt e e e e 1
81 00379-G2 SCREW, # 10 - 24 X L L/A" LGoiieiieie ettt 2
82 00559-G5 WASHER, L0 ..ttt a e 2
83 14390-G10 LOCK NUT, # 10 - 24 ..ottt s e e e e e a e e e e e aaeeees 2
84
85 22674-G1 FUSE BLOCK (ST SPORT) ittt a e e 1
86 01041-G01 RIVET, 5/32" X 3/8" LG ...eetteeiiiiieie ettt ettt e e e e e e e 2
87 18392-G1 IS5 AMP FUSE ... s e e et e ettt a s e e e e e e e eaeaaaaaaeeeeed 3
88
89 32860-G1 H O RN Lo e e et et ettt et e e bbb e bbb e e e e e e e e e e e aaaaeas 1
90 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..eeieiiiiie e ittt ettt a e e e e e e e nnennneaeees 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 00559-G7 WASHER, L/4™ ..ttt e e s ee e e e 1
92 14390-G4 LOCK NUT, 1/4 = 20 ..eeeeeeiiiieeee ettt ettt ettt a e e e e e anbne e e e e 1
93
94 17318-G1 HORN SWITCH . ...ttt e e 1
95 17318-G2 HORN SWITCH CAP AND NUT ... 1
96 27068-G01 HORN SWITCH BOOT ..ottt 1
97 19233-G1 HORN SWITCH LABEL ...ttt 1
98 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....cciiiiiiiiiie e 2
99
100 73214-G01 HORN HARNESS (ST 350) ...etiiiiiitiiieieiiiiiiee ettt ettt e e e e sireeee e 1
101 25977-G40 16 GA WIRE (BLACK L7™) weiiiiiiiitiiie ettt 1
102
103 22523-G1 HEADLIGHT (INCLUDES ITEM 104)......cotiiiiiiiiiieiiiiieee et 2
104 00906-G6 SCREW, #10 - 16 X 1" LG oo oottt 2
105 74337-G01 HEADLIGHT JUMPER .....oiiiiiiiiiiiiei ittt 2
106
107 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 126 - 131) ...covvviiiiiiieeeeeieeee e 2
108 20574-G3 TURN SIGNAL LIGHT ...ttt 1
109 00660-G7 WASHER, L/4" ..ottt s 1
110 20606-G1 WIRE ASSEMBLY oot 1
111 00567-G7 LOCK WASHER, 1/4" ...ttt e 1
112 00532-G1 NUT, L/4 = 20ttt e e 1
113 18995-G1 PUSH-ON MALE TERMINAL .....otiiiiiiiiiiiiii ettt 1
114 20574-G5 LENS, AMBER ..o 1
115 00118-G5 SCREW, #6 - 18 X 5/8" LG.....ttiiieeiiiiiiee ettt 2
116 74056-G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) ...........cccceiiiieenns 1
117 74056-G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) .....ccccovviiiiieiiiiienn. 1
118
119 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) ..ottt 2
120

Page J-11 Service Parts Manual -'::3~ CARTPROS
)



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

121
122 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCL. ITEM 123)................ 1
123 21640-G1 TURN SIGNAL FLASHER ..ottt 1
124 32307-G3 FLEX LOOM, 3/8 X 8" LG ..eetiieiiiiiieeeiiitieiee ettt e sttt e ettt e e e e siteeee e e nnaaeeeeenne 1
125 17618-G1 WIRE TIE oottt as 2
126 20965-G3 STEERING COLUMN COVER..... ..o 1
127
128 72228-G01 WIRE HARNESS (ACCESSORY - ST SPORT)..cciiiiiieiiiiiieee et 1
129 74042-G01 HARNESS (LIGHTS) (ST 350)....ciiiiiiiiiiiiiiiiie ettt 1
130
131
132
133 33639-G** IGNITION SWITCH (WITH LIGHTS) ..ccciiiiiiieieeiieeee e 1
134 00568-G6 LOCK WASHER, 3/4" ...ttt a e e e e 1
135 17137-G1 FACE NUT, 3/4 = 20 ... eetieeieeteeee e teee e e e e e e e s e st e enaeae e e e e e s snnnnnneneeees 1
136 17063-G1 IGNITION KEY (SET) .uttieiiiiiiieeiiiiiee e siiiee ettt sttee e sttt e e s et e e e s snsnee e e s e nnneeas 1
137 73041-G01 WIRE HARNESS (KEY SWITCH) ....uutiiiiiiiiiiiaaiiiiieeee et 1
138
139
140 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) ..cciitiiiiie it 1
141 71131-G0O1 DECAL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS).......cuviiiiieieeeenn. 1
142 21553-G1 FUEL GAUGE ...ttt e e e e e e e e e 1
143 23474-G1 1NN ]3] [0 @ ] o (1 N 1
144 74311-G0O1 HARNESS (OIL LIGHT/FUEL GAUGE) .....cuiiiiiiiiiiiiiiiie e 1
145 25978-G122 | 18 GA WIRE (RED B")..utiiiiiiiiaiiiiiiiiitii ettt 1
146
147
148 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ...ttt 2
149
150

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

ELECTRICAL

G“::::“D—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

151 74444-G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 152 - 155)..iiiiiiiiiiiiiiiiiiiiiis e 1
152 71077-G** CONSOLE INSERT PLATE ..ottt et e e e ennnns 1
153 | 35966-G** DECAL (CONSOLE INSERT PLATE) .....ciieveieteeeeeeeeeeeee s 1
154 71078-G01 POWER OUTLET (12 VOLT) uututtititiiiieiee s e e ettt e e s e e e e e e e ssssstnnsannneeeaaae s 1
155 14601-G10 RIVET, 5/32" X 7I16" LG ...t 2
156 33623-G02 DRIVE RIVET, 5/32" X 5/16" LG ...ccoeeieiiiiiiiiiie e 3
157 | 71081-G01 | WIRE HARNESS (POWER OUTLET) ..oooioiiiiiieicieececeee e 1
158 75114-G02 HOUR METER KIT (INCLUDES ITEMS 161 - 165) ....ccuvviiiiiieeieeeiieiiccieinvneeeeen, 1
159 21573-G1 HOUR METER ASSEMBLY ...ttt en e 1
160 74019-G02 HOUR METER BRACKET ... oo e 1
161 00379-G4 SCREW, #10 - 24 X 1/2" LG ..o oottt 2
162 14390-G10 LOCK NUT, #10 - 24 ...t e a e eneee 2
163 75117-G0O1 WIRE HARNESS (HOUR METER).......coiiiiiiiiiiiiiiiciein e e e e e e e eeeeeeanns 1
164
165
166 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 169 - 188, 191 AND/OR 199).....cuuviiiiiiieeeeeiiiiiiiiviiinneeeeeens 1
167 75838-G03 STRUT (DRIVER SIDE)....coiiiiiiiiiiiiieie et 1
168 | 75838-G04 STRUT (PASSENGER SIDE) .....cociiiieieieiceeeeeeeeeee e 1
169 | 75346-G01 WIRE HARNESS (WORK LIGHT) .....vvieiiececeeeeeeeee e 1
170 71294-G02 BRACKE . ..o 1
171 71293-G02 COVER PLATE .o oottt ettt e e e e e e e enaanns 1
172 | 75430-G01 SWITCH HARNESS ...ttt 1
173 | 73522-G** CONSOLE INSERT PLATE ...ttt 1
174 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
175 75365-G01 HARDWARE KIT (INCLUDES ITEMS 207 - 215)..ccccciiiiiiiiiiiiiiiiiieieeeeeenen 1
176 00685-G7 BOLT, 5/16 - 18 X L 3/4" LG ..ooeveeiiiiicee et 6
177 00660-G8 WASHER, 5/16".... .. et e e e e e e e e 12
178
179 01109-G01 LOCK NUT, 5/16 - 18 ..ottt 4

Page J-13 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED

—>» https://CartPros.com/f.html

& oursearch boxand it will find the part you are looking for. HERE
ELECTRICAL
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
180 00918-G3 ACORN NUT, 5/16 = 18 ...eeiiiiiieeeiie ittt 2
181 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG....ccioieiiiiieieeeeeee et e e 3
182 20367-G1 GROMMET ... e e e e e e e e e e e e e e eeeeeaennees 2
183 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..utviiieeiiiiee ettt 2
184 14390-G4 LOCK NUT, 1/4 = 20 ...ttt 2
185
186
187
188
189 74247-G01 WORK LIGHT (INCLUDES ITEMS 192 - 197) ...ttt 1
190 20209-G2 WORK LIGHT (RECTANGULAR) ..ottt setreeer e e e e e e e 2
191 00566-G3 LOCK WASHER, 1/2" .. .ottt ettt ettt e e e an 2
192 00533-G1 NUT, 272 - 3ttt e e e e e e e e e e s bbb reeeeeeas 2
193 17317-G1 LIGHT SWITCH .ot 1
194 17902-G1 TAB ADAPTER ..ottt e e e 1
195 20053-G1 16 GAWIRE (RED 5 3/8") cociiiiiieie ittt ettt 1
196
197 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 200 - 205)......cuutttiiiiiiriiaeeeeeeeaieeiieens 1
198 20394-G4 STROBE LIGHT ..ot 1
199 00379-G4 SCREW, #10 - 24 X L/2" LG oottt 3
200 14390-G10 LOCK NUT, H#L0 - 24 ... a e e e e eeeeeaeaeees 3
201 17317-G1 LIGHT SWITCH ..o 1
202 17902-G1 TAB ADAPTER ..ottt et e e 1
203 20053-G1 16 GA WIRE (RED 5 3/8™) 1ttt 1
204
205
206
207
208
209

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

210

211

212 74693-G** CONSOLE INSERT ASSEMBLY ...ottiiiiiiiiiieieiieeee ettt 1
213 73522-G03 CONSOLE PLATE ..ottt 1
214 71078-G01 OUTLET, 12V POWER ....coiiiiiiiiiiiiiiieie e 1
215 14601-G10 RIVET, 5/32" X 7/16" LG (ALUMINUM) .......ootiiiiiiiiiiieiiieeee e 2
216 20271-G10 HOLE PLUG ..ottt 1

Page J-15 Service Parts Manual ﬂ c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Notes:

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ENGINE AND MUFFLER

See
ELECTRICAL
Section

26
23
-l
See Iy P
CARBURETOR
AND CHOKE
Section
Part of
Rear Engine
Mount
——_ -
/?fé
Ref Emf 2

Page K-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72846-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C)
(INCLUDES ITEMS 3 -6, 9 - 20) ..eeiiiiiiiiiee ettt e inreee e 1
2
3 26626-G01 TIMING BELT ..ottt 1
4 72908-G01 TIMING BELT COVER.........ciitiiiiiiiiiici e 1
5 26631-G01 TIMING BELT COVER GROMMET ... 1
6 26678-G01 BOLT, M6 X 1 X 12 MM LG.....iiiiiiiiiiiiiieeee et 3
7
8
9 72869-G01 IGNITION COIL BRACKET ..ottt 1
10 25523-G5 SPARK PLUG (NGK FR2A-D) ....euiiiiiiiiiiiie et 2
11 605910 DIP STICK (10 DEGREES) ...ttt 1
12 72848-G01 VALVE COVER ...ooiiiiiiiiiiiii i 1
13 72876-G01 VALVE COVER GASKET ...ttt 1
14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG.....ccoiiiiiiiiieeee e 6
15 26601-G01 OIL FILLER CAP ...ttt 1
16 26720-G01 OIL FILLER '"O' RING ..ottt 1
17 26591-G01 OIL FILTER oo 1
18 26710-G01 OIL FILTER "O' RING ....itiiiiiiiiiiiii ittt 1
19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG .....ccutiiiiiiiiiiieeeeieeieiieeeeee e 3
20 72307-G01 STUD, ME X1 X115 MM LG ...ttt 2
21
22
23 74829-G01 MURFLER ..ottt e e e e e e e s e 1
24 25531-G1 EXHAUST GASKET ... 1
25 72851-G01 FLANGE NUT, M8 X 1.25 MM.....ooiiiiiiiiiiiiece e 2
26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....cciiiiiiiiiiieiiieeeeeeeereeee 1
27 00438-G8 BOLT, 5/16 - 18 X 1" LG ..eiiiiiieiiieee ettt 1
28 00565-G8 LOCK WASHER, 5/16"...... .ottt e e 1
29 00642-G8 WASHER, 5/16" ...t e e e 1

Service Parts Manual '_:gaac ARTPROS



—3p https://CartPros.com/f.html

GET STARTED
HERE

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part

KNOW?

DID YOU

ENGINE MOUNTING

Ref Emt 9

Z%CARTPROS

Service Parts Manual

Page L-1



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

ENGINE MOUNTING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72010-G01 FRONT ENGINE MOUNT ...coiiiiiiiiiiitiii e 1
2 72011-G01 REAR ENGINE MOUNT L.ooiiiiiiiiiiii et 1
3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG coiiiiiiiiee ettt 4
4 00566-G2 LOCK WASHER, 7/16".....coo ittt 4
5 00922-G3 WASHER, 7/L18" ...ttt e e s reee e e 4
6
7 72253-G02 MOUNT BRACKET ..ottt ettt e e e s e e s 1
8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ...ovie ittt 2
9 00643-G1 WASHER, 3/8" .. 2
10 11098-G5 LOCK NUT, 3/8 = 16 ..eeeiieiiiiiiieee ittt ettt ettt e et e e e s eee e 2
11
12 70269-G01 CROSSMEMBER BRACE .....ooiiiiiiiii e, 1
13 72016-G01 SPACER ... 2
14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG ...eeeieiiiieiee ettt 2
15 01110-G03 WASHER, 5/18" ...t e 2
16 01109-G0O1 LOCK NUT, 5/16 - 18 ..ottt ettt 2
17
18
19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG .eeiiieiiiiiiee ettt et 1
20 15121-G1 WASHER, 1 1/4" X 318" ...ttt 1
21 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8" ..ottt 4
22 72051-G01 WASHER, 2 172" X 5/8" ...ttt 2
23 72015-G01 ISOLATION MOUNT ..ottt ettt e e e e e e e s e s snennnees 1
24 72051-G02 WASHER, 2 172" X 11/32" ..ottt e 1
25 11098-G5 LOCK NUT, 3/8 = 16 ..eeeeeeiiiiiieee ettt e e e e e 1
26
27
28 70527-G02 ENGINE GUARD ...ttt 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ceei ettt ettt 4
30 00566-G2 LOCK WASHER, 7/16".......eeeeiii ittt 4

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ENGINE MOUNTING

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00922-G3 WASHER, 7/L18" ...t 4
32
33
34 00439-G2 BOLT, 5/16 - 18 X L 1/8" LG ..riiiiiiieiiiiie ettt 1
35 11098-G6 LOCK NUT, 5/16 = 18 ...ceeeiiiiiiee ettt e e e e e 1
36
37
38 72035-G01 U BOLT, 7716 - 14 oottt ettt 2
39 00922-G3 WASHER, 7/L18" ... oo 4
40 00734-G1 LOCK NUT, 7/16 = 14 ..ottt a e 4

Page L-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

ENGINE MOUNTING

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KN°w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION

3 - Includes ltems 4 - 12
14 - Includes ltems 5 - 12 and 15

RefFsp 9

Page M-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70515-GOL | FRONT AXLE ...oooieoeeeeeeeeeseeeeeeeeeeeeeeeeeee e s eeeee s e s ee e eeee e 1
2
3 70535-G03 | SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).................. 1
4 * SPINDLE (DRIVER SIDE) .....cvvuvvoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 16623-G1 BEARING ........veoeeee oo e ee e ee e 2
6 10389-G3 GREASE FITTING, STRAIGHT ... 1
7 25146-G1 GREASE SEAL ...t eeeeeeeeeeeee e ee e ee e eeeee e ee e 1
8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) ................ 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG ..eeoeeeeeeeeeseeeeeeeeeeeeeseeeeeeeeseeenenenns 4
10 | 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE).......ovoiveeeeeieeeeeereeennenne. 2
11 12093-G1 SLOTTED NUT, 1 = 14 oo eeeeeeeeee e sees s 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG woooveeveeeeeeeeeee e eee e 1
13
14 | 70534-G03 | SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............. 1
15 * SPINDLE (PASSENGER SIDE).........iveiveieeeeeeeseeeseeseeesseeesesseeeseessesseennes 1
16
17 12091-G2 SPINDLE CAP ...t eeee e ee e 2
18
19 01040-GOL | BOLT, 1/2 - 13 X 5" LG ceervereeeeeeeeeeeeeeeeeseeeeeeeeseeesseeeseeeseeeseessesseees e eseeeseeeees 2
20 | 00571-G5 WASHER, L/2" ..o 4
21 70328-GOL | KING PIN TUBE ....ooooieeieeeeeeeeeeeeeeeeeeeeeeee e ee s 2
22 16982-G1 THRUST WASHER, 7/8" ...t eeeeeeeeeeeeeee e 2
23 14390-G6 LOCK NUT, 1/2 = 13 oo eeeee e eeeese e e s s ees e 2
24
25
26 | 70630-GOL | SHOCK ABSORBER........oimiieeiieeieeeeeeeseeeeseeeeeeeeeeeeeeeeeseeeeee s eseeeeseeeees e 2
27 10435-G1 SHOCK ABSORBER WASHER ...t eeeeeseeee e eeeeees s eseesseoe 8
28 10194-G1 RUBBER BUSHING .......coveveeeeeeeeeeeeeeeeeeeeeeee e seeeese s 8
29 00532-G6 NUT, 3/8 = 24 ..o 4
30 | 70509-G01 | SHOCK ABSORBER BOOT .....ooooiumiveiieeeeeeeeeeeeeeeseseeseesseeseessesseeseesees e 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 31539-G1 WIRE TIE oo 4
32
33 70422-G01 LEAF SPRING (HEAVY DUTY). ittt 2
34 70163-G03 SPRING PLATE ..ottt ettt 4
35 00463-G6 BOLT, 7/16 - 14 X L 3/4" LG .ooiiiiieee ettt 6
36 00734-G1 LOCK NUT, 7/16 = 14 ..otttk e e 12
37 00463-G6 BOLT, 7/16 - 14 X L 3/4" LG .oeiiiiiieeee ettt 6
38
39 74255-G01 WINCH RECEIVER .....ooiiiiiiiiii e 1

Page M-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW’ numbers from this manual. Enter the part number into HERE —}https://CartPros_Com/f.htm|

our search box and it will find the part you are looking for.

FUEL SYSTEM

Front of Vehicle

Carburetor g

To Crankcase
Pulse Fitting

Part of 12
Frame

Ref Fsy 9-1

Page N-1 Service Parts Manual QCARTPROS
©0O¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3p=-https://CartPros.com/f.html

FUEL SYSTEM

Carburetor

To Crankcase
Pulse Fitting

CALIFORNIA EMISSION REQUIREMENT

Service Parts Manual

Z9%CARTPROS



CartPros directs you to the right part using the part
?{IH?OU W’, numbers from this manual. Enter the part number into Gn::::““ ﬁ httpSZ//CartPros.Com/f.html

# oursearch box and it will find the part you are looking for.

FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605704 FUEL TANK (FOR ELECTRIC FUEL GAUGE)......cccoveiiinrieeneseeeeseneee s 1
2 72282-G01 FUEL TANK CAP ..o e s 1
3 72229-G01 FUEL LEVEL SENDER ADAPTER.......c.coiititiii s 1
4 72230-G01 SCREW, #6 = 32 X L1/2" LG ..ottt s 2
5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7).............. 1
6 * GASKET ..o 1
7 72232-G01 SCREW, #10 - 32 X 3/4" LG ..ttt 5
8
9
10 00438-G8 BOLT, 5/16 - 18 X 1" LG .tticiiieieriee ettt 1
11 00559-G8 WASHER, 518" ...ttt ettt ettt 4
12 70483-G01 SPACER BOLT .ot e 1
13 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccooiiiriiiieinceeeeee e 3
14
15
16
17
18 72084-G01 FUEL FILTER .ottt 1
19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK)......cccovirirreieirneeeenneeenne 31/4"
20 18292-G1 CLAMP L.t s 5
21 72873-G01 FUEL PUMP ..o s 1
22 00114-G6 SCREW, 1/4 - 14 X /4" LG .ottt 2
23
24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK)......cceoviririiriericricreceresnene 26"
25 11391-G4 HOSE CLAMP, L/4™ ..ottt bbbttt 3
26 27183-G01 TUBING, 1/4" 1.D. X 1/2" O.D. (BULK) ...ccuiiiiiiiiiiiriiiriereseesee e 26"
27
28 17618-G1 WIRE TIE ..o s 3
29 22280-G1 VINYL TRIM - BLACK, (BULK) ...c.oitiiiiiiiiiiiieeee e 6 1/4"
30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ...oitiiiiiiiinieenieie s 1

Page N-3 Service Parts Manual ﬂCARTPROS
o¥0



DID YOU CartPros directs you to the right part using the part
K N OW’, numbers from this manual, Enter the part number into GET STARTED ﬁ-httpS//CartPrOSCom/fhtml
# oursearch box and it will find the part you are looking for. HERE

FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 12902-G1 FUEL FILTER-CARB ..ot s 1
32 604596 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) ......ccccceovneiiiiriiiriene AR
33 27183-G01 TUBING, 1/4" 1.D. X 1/2" O.D. (BULK) ..ottt AR
34
35 604596 FUEL SYSTEM TUBING, 14" LG, 1/4" ID X 1/2" OD (BULK) .....ccccecvniiriiriinne, AR
36
37
38 604589 LABEL, CARB EMISSION (TOP OF TIMING BELT COVER) ........ccccoeevrniieirininnan. 1

Service Parts Manual ';OJGCARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN & oursearch box and it will find the part you are looking for. HERE

REAR AXLE

1 - Includes Items 3 - 30

28

Ref Rax 9

Page P-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74544-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 30) ...uvviiiiiiieeeeeeeesiiiiiieeeeeeee e 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG.....ocutiiiiiiiiiaeieee e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG .....cttiiiiiiiiiieeiiiiiiiieeeee e 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG...cooitiiiiiiiiiieieeeeeeeeeeeeeeeee 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG...cooitiiiiiiiiiii e 1
7 26826-G01 LOCK WASHER, 8 MM ...t 4
8 26827-G01 NUT, M8 X 1.25 MM....oiiittiiiiie e e e e r e 4
9 26768-G01 OIL CHECK PLUG ...ttt 1
10 26769-G01 GASKET, 8 MM ... et e bbb 1
11 26770-G01 OIL DRAIN PLUG ...ttt e e e e e e e e e e e e 1
12 26771-G01 GASKET, 14 MM ... e e e 1
13 26772-G01 OIL FILLER PLUG ...ttt s 1
14 26761-G01 INPUT SHAFT SEAL .t 1
15 26762-G01 SHIFTER SHAFT SEAL....cco oo 1
16 26766-G01 AXLE SHAFT SEAL. ..o e e e e eenees 2
17
18 72058-G01 AXLE TUBE (DRIVER SIDE)....cciiiiiiiiiiiiiiiiieeeee e 1
19 72059-G01 AXLE TUBE (PASSENGER SIDE) ..ccccvviiiiiiiiiiiiieeeeeee e a e 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE)......c.utttiiiiiiiie et 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE) ....cccooiiiiiiiiiiiiieeeeee e 1
22 26814-G01 RETAINING RING ... . 4
23 26811-G01 BALL BEARING ...t e e e e e e e e e e e e e e e e eanenennnnas 2
24 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG..ccooriiiiiiiiiiiiieieee e 10
25 26828-G01 WASHER, 10 MM L. e e e eeeeaeaaees 10
26
27 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE)......ccuutiiiiiieeiiiiiiiiiiiireeeeeeeaaeens 1
28 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) .......ccvviiiiieiiiiiiiiiiieeeeen. 1
29 72349-G02 DIFFERENTIAL SKID PLATE ... 1
30 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG ....ooutiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeee 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

REAR SUSPENSION

RefRsp 9

Page Q-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74207-GO1 | HEAVY DUTY LEAF SPRING .....oveiveieeeeeeeeeeeeeeeeee e e eeeeeeee s 2
2
3 72360-G01 | SHOCK/STOP MOUNT (PASSENGER SIDE)........iviiemeeeeeesereeeersereeeeeseeseenens 1
4 72360-G02 | SHOCK/STOP MOUNT (DRIVER SIDE) ..o 1
5 70492-GO1 | RUBBER BUMPER .......oovieeiieeeeeeeeeeeeeeeeeeeeeeeeseeeeeee e e 2
6 00968-GOL | LOCK WASHER, 10 MM .......omeeieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e 2
7 00974-GOL | NUT, MLO X L5 .o eeeeeeeeeee e eeee e ee e s es e s es e eseeee e 2
8
9 72357-G02 | SPRING PLATE ....ooooeeooeeoeeeeeeeeeeeeeeeeeeeeeeee e se e e 2
10
11 72618-GOL | ‘U BOLT, 3/8 = 16 X 2" X 2 1/8" LG w.verveeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeseeseessessseesse 4
12 00560-G1 WASHER, 378" ... oo eeeeeeeee e eeee e se e 8
13 11098-G5 LOCK NUT, 3/8 = 16 w..eoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee e 8
14
15 70291-GOL | FLANGED BUSHING .....vroveeeeieeeeeeeeeeeeeeeeeeeseeeseeees e es s seeee e eseees e eeeeeeeseee 4
16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ..o 2
17 12262-G1 LOCK NUT, 3/8 = 16 ..o eeeeeeee e 2
18
19 70291-GOL | FLANGED BUSHING .....oveeeeeeieeeeeeeeeeeeeeeeeeeeeeeseeees e es e seeee e es e eereessee 8
20 | 70289-G02 | SPACER ... iieoieoeeoeeeeeeeeeeeeee e eeee e ee e 4
21 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) .....veeveeeeeeeeeeesereeeeeeeeeeeeeeneone 4
22 70290-G02 | SHACKLE PLATE w..oooeoeeeeesee et eeeeeeeee s e s ee e ee e 4
23 11098-G5 LOCK NUT, 3/8 = 16 w.vevveeeeeeeeeoeeeeeseeeseeeseeeeeeeeeeeeeeeeeeese e seeeeseeeseess e 4
24
25 76418-G01 | SHOCK ABSORBER.........oveiveeeeeeeeeeeeeeeeeeeeseeeseeeese e eeee e e eeeese e 2
26 10435-G1 SHOCK ABSORBER WASHER .........oovoeeeeeeeeeeeeeeeeseeeeseeesee e eeeeeeee oo 8
27 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cvveieeeeeeeieeeeeeeeseeeees oo 8
28 00532-G6 NUT, B/8 = 24 ..o 4

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

SEATING

1 -Includes Items 2 -9
12 - Includes Items 13, 14

13

Front of
Vehicle

Ref Sea 9-2

Page R-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) ..t 1
2 71602-G** VINYL SEAT BOTTOM COVER ... 1
3 71012-G01 VINYL TRIM (SEAT BOTTOM) ..ciiiiiieeeiesiiciieieeeeee e e ae e e 1
4 71610-G01 SEAT HINGE ... e e e 2
5 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL)....cccccoviiiiiiiiiiiiiiiiiieeeeeen 6
6 71701-G0O1 HIP RESTRAINT (PASSENGER SIDE)....ccccciiiiiiiiiiiiiieeeeee e 1
7 71702-G01 HIP RESTRAINT (DRIVER SIDE) ..coiviiiiiiiiiieieeeee e 1
8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG..eeiieiiiiiiie ettt 8
9 17074-G1 RUBBER PAD ...t s 2
10
11
12 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 13, 14) ....ccooiiiiiiieeiiiiee e 1
13 18144-G** VINYL SEAT BACK COVER ... 1
14 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ...cuiiiiiiiiiiiieiieee e 1
15
16
17 71446-G02 SEAT BACK SUPPORT ...ttt a e e e e e e e eeeeeeeneennes 1
18 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ..ceieie ettt 1
19 00438-G8 BOLT, 5/16 - 18 X 1" LG .oiiiiiieeeie ittt e e e e e e e e s snanannen e e e e e e s 2
20 00642-G8 WASHER, 5/18" ...ttt e e et e e e et e e e e nnnees 2
21 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....cccuiiiiiiiiiiiieeeeeieieeee e 2
22
23
24 75900-G02 SEAT BACK SUPPORT BRACKET ..o 2
25 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG .ottt 4
26 00560-G1 WASHER, B/8" ... ettt et e e e e e e e e e e e aeas 2
27 11098-G5 LOCK NUT, 3/8 = 16 ..uvvuviiiiiiiieiieeeeeeiiesiiiieeeresae e e e e e s e s s sntenbaeeeeeaeeaesessssnnnnssnnnneees 2
28
29
30 71577-G01 BED BUMPER BRACKET ...ttt 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

SEATING

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 70113-GO1 | RUBBER BUMPER ......oovuieeioeeeeeeeeeeeeeeeeeeeeeeeeseeeeeee e seee e 2
32 11027-G1 WASHER, ...ttt ee e e eseeee e e ee e 2
33
34
35
36 16705-G12 | SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w...covoeeeeeeeeeeeeeeeeeeeeeeseeereeeeone 4
37 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....oveeeeeeeereeeeeeeeeeeeeeeeeseesesnen 4
38 01110-GO1 | WASHER, 1/4" (STAINLESS STEEL) ....vooveiveieeoeeeeeeeeee e 4

Page R-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

SEATING

Notes:

Service Parts Manual '%GGCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

STARTER / GENERATOR

—3p https://CartPros.com/f.html

%,
<

8
)

W

Ref Stg 9

1 - Includes ltems 2 - 43

2 - Includes ltems 3 - 5

9 - Includes ltems 10 - 13
17 - Includes ltems 18 - 23
25 - Includes ltems 26 - 28
32 - Includes ltems 33 - 37
40 - Includes ltems 41 - 43

Page S-1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

HERE
STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 | STARTER/GENERATOR (INCLUDES ITEMS 2 - 43).....oooeeceeeeeeeseeeeesenone. 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 = 5) ....covoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeen e 1
3 26871-G01 REAR BALL BEARING .....covooiveieeeeeeeeeeeseeeseeeseeeeeeeeeeseeeeeees oo 1
4 26872-G01 FRONT BALL BEARING ......oovooveeeeeeeeeeeeee e 1
5 26873-G01 BEARING HOLDER ..o 1
6
7
8 26875-G01 FIELD COIL oo 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13).......... 2
10 * NUT oot e et eeee e eene 2
11 * LOCK WASHER ... eeeeseeees e eeeee e eeseeeseeeseeseees s 2
12 * WASHER ... 2
13 * INSULATOR ...t 1
14 | 26877-G01 POLE CORE SETSCREW.......vveiveieeeeeeeeeeeeeeeseeeeeeseeeeseseeeeee e eseeeeeee 4
15 26878-G01 FRONT COVER .....covoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeesesseess e eseees e es e e eseeenees 1
16 27879-G01 REAR COVER ..o ee e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A) (INCLUDES ITEMS 18 - 23).....coooevvrirerrenn. 2
18 * TERMINAL ..ot e e 2
19 * INSULATOR ..o eee e es e es e 2
20 * INSULATOR ..o 2
21 * WASHER ...t 4
22 * LOCK WASHER .....ooveeeeeeeeeeeeeeeeeeee e 4
23 * NUT oottt s et e e s eee s es e eees e 4
24
25 | 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........coco.... 1
26 26658-G01 BRUSH ...ttt ee e e e 4
27 26882-G01 BRUSH SPRING «.....coveoeeeeeeeeeeeeeeseeees s eeeeeeeeeeeeeeeeeeeeseeeseeeseeeseees s 4
28 26883-G01 BRUSH CONNECTOR .......ooeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeseeeesee e 2
29
30 | 26884-G01 KEY ettt ettt 1

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

STARTER / GENERATOR

G“::::“D—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 * PULLEY <ottt ettt ettt s s 1
32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 B NUT oottt ettt es st ee et s seeene 1
34 * LOCK WASHER ......oviviiiieiieieiee ettt 1
35 * SCREW ...ttt 3
36 * SCREW ...ttt ettt 4
37 * SCREW ...ttt 2
38 26887-G01 BRUSH 1 COVER......couimitieieeteteteete ettt 3
39 26888-G01 BRUSH 2 COVER......c.ouimitieeecteeete ettt seeea sttt en e 2
40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) .....ccccoeeerrnee. 2
41 * =0 OO 2
42 * LOCK WASHER ......ouvitieieieieieiee ettt 2
43 * WASHER ..ottt ettt es ettt n s s, 2
a4
45
46
47 00938-G4 BOLT, 1/2 - 13 X 8" LG ..ottt 1
48 00560-G3 WASHER, 1/2" ...ttt n st n e 2
49 00566-G3 LOCK WASHER, 1/2".....eieeeeeeeeeeeeeeee et ene e n s 1
50 00533-G1 NUT, 172 = 13 oottt 1
51
52 28617-G01 STARTER / GENERATOR ADJUSTER......c.coiiiieieieieeeeeeeeeeee e 1
53 00544-G5 JAM NUT, 3/8 = 16 ..ottt en et n s e 1
54 00532-G5 NUT, 378 = 16 ..evvveeeeieteieee ettt en st s s 1
55 00560-G1 WASHER, 3/8" ......oviiiieieteieeeeeee oottt ettt enannans 1
56 12064-G4 PUSH NUT, 5/16" ......oevevceeeeeeeeieeeteeeeeeeeee et es e n st 1
57
58 26414-G01 STARTER / GENERATOR BELT ......coiiieieceieceeeeeie ettt 1

Page S-3 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

STARTER / GENERATOR

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

STEERING

Ref Str 9-1

1 - Includes ltems 2 - 34
2 - Includes ltems 3 - 6
20 - Includes Items 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48

Front of Vehicle

15

//\ 40 STEERING SHAFT AND COLUMN

RACK, BELLOWS AND TENSIONER

Page T-1

Service Parts Manual

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3p https://CartPros.com/f.html

STEERING

IDLER, TIE RODS AND MOUNTING

68 @ﬁ

E\ To Driver Side

~

[

Front Spindle

e

To Passenger Side
Front Spindle

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

GETSTARTED _5,_  https://CartPros.com/f.html

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of
* Indicates a component that is not available as an individual part.

the product.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70723-G01 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 70175-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6) ..ccoveeiieieieeiiiee i 1
3 * SLEEVE BEARING ..o e e ee e 1
4 * SLEEVE BEARING ..ottt 1
5 * FLANGED BEARING ...ttt 1
6 10389-G3 GREASE FITTING, STRAIGHT ..ottt 1
7
8 00426-G6 BOLT, 3/8 - 168 X 3/4" LG...eeiiieiie ettt et 2
9 18456-G1 GREASE FITTING, 90 ... ciiiiieiieieiee et ssesa s ene e 1
10 70177-G01 RACK GUIDE COVER ......tiiiiieitit ettt an e 1
11 70225-G01 L7 S 1 1 = SR 1
12 70178-G01 COMPRESSION SPRING ...ttt 1
13 70179-G01 RACK GUIDE ... ..ottt ettt sttt enbe e 1
14 11391-G1 HOSE CLAMP, 1 5/16"..... oo iiii ettt ettt e e e 1
15 70041-G01 RACK COVER ...t 1
16 11391-G1 HOSE CLAMP, 1 5/16".......oiiiiiiitiiiit ettt 1
17 70183-G01 BELLOWS . ...ttt ettt ettt bttt ettt et e m e st e nbe e e 1
18 11391-G5 HOSE CLAMP, L13/16".....cc ettt 1
19
20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) ....ccoceiiiiiiieiiieiieenie 1
21 70717-G01 GEAR PINION ...ttt s 1
22 15112-G1 BALL BEARING ..ottt ettt sttt 1
23 70190-G01 EXTERNAL RETAINING RING .....ouiiiiiiiiiiieeeceeeeeeeee e 1
24 70718-G01 STEERING RACK ...ttt 1
25 70192-G01 RACK BALL END ...ttt ettt 1
26 00532-G8 NUT, 7716 = 20 .ttt st e e e e aee e 1
27 18456-G1 GREASE FITTING, 90 ...ttt 1
28 70466-G01 RETAINER ...ttt ettt 1
29
30 70184-G01 1 PO 1

Page T-3 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

& oursearch boxand it will find the part you are looking for. HERE
STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 70216-G01 THRUST WASHER, 1 /2" ..ottt 1
32 70195-G01 THRUST WASHER, 7/8" ...t 1
33 00734-G6 LOCK NUT, 7/8 = 9 .eeieieie ettt ettt st et nn e nae e e snee e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..eeiiiiiiiieie ettt 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 -48) ......ccccciiiiiianee 1
37 14322-G6 STEERING SHAFR T .. 1
38 70558-G01 COUPLING ..o e e s 1
39 00550-G1 LOCK NUT, /4 = 20 ittt 2
40 70227-G01 BOLT, 1/4 - 20 X 718" LG ittt ettt e e e 2
41 70223-G01 LTS Y 1 = SR 1
42 01034-G01 BOLT, 3/8 - 16 X 1L 1/2" LG.coiitiieeesiiiiiee e etieeee ettt e e st e e e 3
43 00878-G1 LOCK WASHER, 3/8" ... .ottt 3
44 70466-G01 RETAINER ...t 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48).....cccccoevvviiinirrinnnnn, 1
46 * STEERING COLUMN ... 1
47 28569-G01 STEERING COLUMN BUSHING ..ot 1
48 01022-G01 SCREW, #6 - 20 X 5/16" LG...tvtiiiiiiiieaeiie ittt 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG ittt 1
52 00734-G3 LOCK NUT, 7716 = 20 ...ttt e e e e e e e e e s e e s aennnneneeees 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK .....utttiiiiiieeeeeeiieiiiiiieeeene e e 2
54 00566-G2 LOCK WASHER, 7/16" ... .ottt 3
55
56
57
58 602980 STEERING WHEEL ... 1
59
60

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

STEERING

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71147-G0O1 STEERING WHEEL COVER ....ooiiiiiiiiiiiiiiiie e 1
62 71047-G01 LABEL (E-Z-GO) ..ottt ittt ettt ettt st e s e e 1
63
64 14390-G2 LOCK NUT, 5/8 - 18 ...ttt 1
65
66
67 70904-G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) ....ccvviiiiiieiiiee e 2
68 70855-G03 THREADED ROD (10 1/8" LG) ..citveieiteeesieee e 1
69 70902-G01 TIE ROD END (LEFT HAND THREADS) ...ttt 1
70 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)........ccccoiveeiiiiieeeeee 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS).......ctvtiiiiiiiiee e 1
72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .......cccocveiiieeiirerenene. 1
73
74 00734-G1 LOCK NUT, 7/16 = 14 ..ottt e e 4
75
76
77 * CASTELLATED NUT, 7/16 = 20 .....utiieieiiiiieee et 1
78 10387-G2 COTTER PIN, 3/32" X 1" LG .iitiiiiiiiiieee ittt 1

Page T-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

STEERING

Notes:

Service Parts Manual '%GGCARTPROS



—3p https://CartPros.com/f.html

GET STARTED
HERE

part
ing for.

mber into

right part using the
pa
Yo

ects
om this m. I
box and it wi

CartPros dir you to the
KNOW numbers fr anual. Enter the part nu
« oursearch box and it will find the part you are looki

TRUCK BED, ST SPORT

1-INCLUDESITEMS 2 - 11

DID YOU

Z%CARTPROS

Service Parts Manual

Page U-1



DID YOU CartPros directs you to the right part using the pat  @er eraARTED

KNOW? [ fom o el e oot er o SETSERRTED 3 itps:/CartPros.com/f htmi
TRUCK BED, ST SPORT

Service Parts Manual ';OJLOCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

TRUCK BED, ST SPORT

Page U-3 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part

) . GET STARTED .
RNV S e e~ nms P _nmpstiCartPros.com/f.himl
TRUCK BED, ST SPORT

36 - INCLUDES ITEMS 37 - 54

SEEING FROM THE
BOTTOM

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

TRUCK BED, ST SPORT

Y&

Front of Vehicle 57 - Includes ltems 58 - 75
- //‘
/ =
===
- _— ;%33%66,/
=" ~63
= = /'/l@é%//
S : 61
o —
S ol e
A o2
\ @@ P 64
\

\
65 10“71 59

gl ¢<
\ | ‘ - Z “WHT from Actuator

| _@ // BLK from Battery
N

RED from Battery
RED from Actuator

Battery Connections

Front of Vehicle

_ To Circuit Breaker and
Toggle Switch

To
Control
_Hﬂ]?:ssézzf—’:

Rear Frame
Member

Ref The 3-3

Page U-5 Service Parts Manual FLCARTPROS
©o¥0 )



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

TRUCK BED, ST SPORT

Service Parts Manual ';OJLOCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

TRUCK BED, ST SPORT

G“::::“D—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72647-G01 | ASSEMBLY PLASTIC BED (INCLUDES ITEMS 2 - 11) c.cvvoveeeieeceeeeceee e 1
2 72648-G01 PLASTIC BED 36" ....ooeeceeeeeeeeeeeeeeeee e s s senenanaas 1
3 72649-G01 TAILGATE 36", PLASTIC ....cocuiuiuieeieieeeeeeeeeeeee e ee e ese e aneenannas 1
4 73450-G01 ANGLE, BOWED ........oouiviieceeieieeceetesee e sae e, 1
5 73454-G01 SHAFT, PIVOT ..ot 2
6 73455-G02 CABLE ASSEMBLY, TAILGATE ......couiviveeeeeeeeeeeeeeeeeeee s s s 2
7 00415-G2 SCREW, 1/4 - 20 X L /4" LG ocvovveeeeeeeeeeeeeeeeeeeeeee e 2
8 73460-G01 BOLT, SHOULDER ....covuvuieeieeeeceeteseeeeie e esae e ses s esssae s sn s 2
9 73449-G01 CHANNEL, EXTRUSION .......coiiiiiieieeeeeeieteeeee e eeesee e enee e 1
10 16705-G2 SCREW, 1/4 - 2 X 5/8" LG .o 4
11 16816-G5 RACHET FASTNER.......cootiieiiteeeteieieeeeeseseeeeese et enanen s enesnaneneens 4
12
13
14 71571-GOL | CLEVIS PIN...ooiiiieioeeeeeeeeeeeeeeeeeeete ettt en s, 2
15 00571-G5 WASHER, 1/2" <.ttt seenenenanens 2
16 21683-G1 COTTER PIN....oooieeceeeeeecee et et enae et en e enanans 2
17 71537-G02 | GAS SPRING ......cocviiieeieieecee et esee e s st an st en s ean s 1
18 01118-G01 SCREW, 1/4 - 20 X 5/8" LG....o.oeeeeeeeeeeeeceeeeeee et ene e 8
19 00642-G7 WASHER, 1/4" ..ottt en st en s e enanens 8
20 71569-G02 | CHANNEL GAS SPRING ......c.ocuieeieeeceeieeeeeeieeeseeee e sesese e en e san s 1
21 70291-GO1 | FLANGED BUSHING .......ooeiuieeeeceeeeeeceeeeeeeee e 4
22 602904 CABLE ASSEMBLY ..ottt 1
23 72339-G02 | PLASTIC BED HEAT SHIELD (GASOLINE VEHICLES ONLY)....cccoeeveveverenne. 1
24 76423-G01 | BED FRAME ......ooiviiceeeeeeecee et n e 1
25 71283-G02 | BRACKET ELECTRIC LIFT w.oouiuiioiicieeeeeeeee oo ne s 1
26 00439-G2 SCREW, 5/16 - 18 X 1 1/4" LG, 4
27 00642-G8 WASHER, 5/16" .....vveeeeeeeeeeeeeeeeeves e ee v s st eenenenananens 8
28 11098-G6 LOCK NUT, 5/16 = 18 ....cevveececeeeeeeeeieseeesaeiesesee e seseses e ses s sss e senesas s senenanaas 2
29 00415-G6 SCREW, 4/4 - 20 X 1 3/4" LGu.ecvreoeeeeeeeeeeeeeeeeeeeeee e en s ene s 2
30 00891-G2 LOCK NUT, 2/4 = 20 ..ot en e 2

Page U-7 Service Parts Manual

ZACARTPROS




DID YOU

.

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

TRUCK BED, ST SPORT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00462-G7 SCREW, 7/16 - 14 X .875" LG ..o ictteeee ettt e e 2
32 00734-G1 NUT, 7716 = 14 .ottt e et e e s sabreeeeeaae 2
33 14443-G10 CLEVIS PIN, 1/2 X 3" LG . itteeeee ettt 1
34 14443-G12 CLEVIS PIN, 1/2 X 2.2" LG .rei ettt 1
35
36 71095-G02 INSTALLATION LATCH (INCLUDES ITEMS 37 =54 ) ...civiiiiiiiiiieee e 1
37 74962-G01 WELDMENT LATCH BED ...coiiiiiiiiiiiiiiiiie ettt 1
38 71477-G02 BRACKET ... 1
39 71099-G02 LATCH PLATE .o 2
40 71538-G01 TORSION SPRING ...ttt 1
41
42
43 01118-G0O1 SCREW, 1/4 - 2 X 5/8" LG ..eetiiiiiiiie ettt 4
44 71704-G01 HANDLE GRIP ... 2
45 70113-G01 BUMPER. ...ttt e e e e 2
46 11027-G1 LOCK NUT, 5/16 - 18....eeeeiiiieiiiiee et 2
47 74947-G01 BRACKET BUMPER........ciiiiiiitiieee e 2
48
49
50 602977 LATCH PLATE (LEFT SIDE).....otiiiiitiiieie ettt 1
51 602978 LATCH PLATE (RIGHT SIDE) ...ceiiiiiiiiiee ittt 1
52 01014-G03 BOLT, 1/4 = 20 ..eiee ettt et 4
53 00559-G7 WASHER, L/4" ..ttt et e e e 4
54 14390-G4 LOCK NUT, 1/4 = 20 ..ottt ettt e e 4
55
56
57 74164-G03 ELECTRIC DUMP KIT ( INCLUDES ITEMS 58 - 75 ).cceiitiiiiieiiiiieeeee e 1
58 27612-G02 ELECTRIC ACTUATOR 36 V ..ottt 1
59 27680-G01 TOGGLE SWITCH ...t 1
60 27447-G01 TOGGLE GUARD ...ttt e e 1

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

TRUCK BED, ST SPORT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET .......cocoeiuiueieiereieereseeeeeeeeeene 1
62 00150-G4 SCREW, 10 - 24 X 1/2" LG .ot 2
63 00565-G5 LOCK WASHER, #10 .....ooveveeceeieeeeeeeeeeeeeeee et en e 2
64 21320-G3 CIRCUIT BREAKER 15A 24V .....cooovimiuiieieieieieeeeeeeeeeeaeee e 1
65 17618-G1 WIRE TIE ..ottt ettt n st en s 8
66 00526-G3 NUT, #10 = 24 ..ot en s eaeaeaeaee 2
67 10570-G9 RIVET, 5/32 X .55 ...ttt 2
68 25976-G14 14 GAWIRE (RED 5") ..ottt 1
69
70
71 74163-G01 WIRE HARNESS (CONTROL ) c..oouviiiieieececeee e 1
72 14443-G10 CLEVIS PIN, 1/2" X 2 7/8" LG ..evveveeeeeeeeeeeeeeeeeeee e 1
73 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG .ot 1
74 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ..veveveeereeeeteeeeeeeeeee e 2
75 27613-G01 SPACER ..ottt ettt 2
76
77
78 71547-G02 OUTRIGGER CHANNEL .....coouiiiieieicetceceeee et 1
79 00642-G7 WASHER, L/4" ...ttt ee ettt en et 8
80 01118-G01 SCREW, 1/4 - 20 X 5/8" LG....o.oeeeeeeeceeeceeeeeeiee et 8
81
82 16812-G2 RATCHET FASTENER .....cooiiititetiieeeeeeeeeee et s et 2
83 600821 LABEL EZGO MPT ..ottt en et en e en et 2
84 74821-G05 BED CAPACITY LABEL (250 LB) ....vvviiieeeeeeecceeee e 1
85 71055-G01 RIVET, B/16" ....ceececeeeeteeeeeeeee ettt en ettt en s s en s 5

Page U-9 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, ST SPORT

Notes:

Service Parts Manual %CARTPROS



s.com/f.html

—>» https://CartPro

GET STARTED
RE

DID YOU directs you to the right part using the part
KNOW numbers from this manual. Enter the part number i
& oursearch boxand it will find the part you are looking for HE

CartPros

into

TRUCK BED ST 350

Z%CARTPROS

Service Parts Manual

Page U-11



CartPros directs you to the right part using the part
RDNYOOUW, numbers from lhisY manual, Em.Er thl?aapart nfmber?:}:o GET STARTED *— https://CartPrOS.Com/f.html
- ou

rsearch box and it will find the part you are looking for. HERE
TRUCK BED ST 350

Ref Thp 21-2

Service Parts Manual ‘%GLOCARTPROS



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. Em.Er thl?:part nfmber?:}:o GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

our search box and it will find the part you are looking for. HERE

TRUCK BED ST 350

Actuator may be rotated 90°
on some models

WHT from Actuator
BLK from Battery
RED from Battery

RED from Actuator

Page U-13 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

TRUCK BED ST 350

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11).....cccciiiiiiiiieee e 1
2 73447-G01 PLASTIC BED, 40" ....coiiiiiiiiei ettt 1
3 73454-G01 PIVOT SHART e e e 2
4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG...eeiiiieeiiieeeeree et 2
5 73455-G01 TAILGATE CABLE ... 1
6 73450-G01 BOWED ANGLE ....ooiiiiiiii e 1
7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL).....cooviiiiiiiiiieeeeee 4
8 73449-G01 EXTRUSION CHANNEL........ccoiii e, 1
9 16818-G5 RATCHET FASTENER ... 4
10
11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG .ottt 2
12 74821-G01 BED CAPACITY LABEL ...oviiiiiiiiii i 1
13 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ..ottt 5
14 70113-G01 ADJUSTABLE RUBBER BUMPER ......ccoiiiiiiiiiii e 2
15 11027-G1 LOCK NUT, 5/16 = 18 ...ceeeiiiiiiiie ettt ettt e e s sbre e e e 2
16
17
18 74962-G01 BED LATCH oottt a e e 1
19 71538-G01 LATCH TORSION SPRING ....cciiiiiiiiiiiiititiiiee ettt 1
20 71099-G02 PLATE, LATCH .. 2
21 71477-G02 RETAINER BRACKET ..ottt 1
22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG....eiiiiiiiiiiiie ettt 4
23
24 71704-G01 HANDLE GRIP ..o 2
25 B00110-GOL | LABEL oot 1
26 16816-G2 RATCHET FASTNER ..ottt 2
27 71570-G01 BUSHING ...ttt ettt e e e e e s e e s 2
28 71571-G01 CLEVIS PIN. .ottt 2
29 00571-G5 WASHER, L 1/4 X 7116 ..ottt 2
30 21683-G1 HAIR CLIP .ottt e e e e e e 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED

# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

TRUCK BED ST 350

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 70291-GOL1 | BUSHING .....ouvieceeeeeeccee ettt en et s st es e snas 4
32 71569-G02 | SPRING CHANNEL .....covvieceieeeeeeeeeeeeeee e eeeeeee e n s een s en s 1
33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG...co.eeeeeeeeeeeeeeeeeee e en e, 8
34 602904 BED TETHER CABLE ..ot 1
35 00642-G7 WASHER, L/A" ..ottt en s 8
36 74947-G01 | BRACKET, BUMPER ........oiuiiieceeeee oo 2
37 71537-G02 | GAS SPRING ..ot en s, 2
38 14443-G10 | CLEVIS PIN, 1/2" X 2 27/32" LG e.eevrvveeeeeeeeeeeeeeeeeee e, 1
39 14443-G12 | CLEVIS PIN, 1/2" X 1 3/4" LG ..ooveeeeeeeeeeeeeeeeeeeeee et 1
40 21683-G1 HAIR CLIP ..ottt en ettt n s enn e 2
41 00642-G7 WASHER, 1/4" ..ottt en st en s s enanens 8
42 01118-G01 SCREW, 1/4 - 20 X 5/8" LG....cuvveeeeeeeeeeeeeeeeeeeieseeeseeie e ssae s sansanassans 8
43 71547-G02 | OUTRIGGER CHANNEL ......coovvieeieeeeeceeieeeeeee et ensae s 1
44 72339-G02 | PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY).....ccoceurveuereiennnnn. 1
45 74164-G04 | ELECTRIC DUMP KIT (INCLUDES ITEMS 37 - 54 )...oovoeeeeiceeeeeeeee e 1
46 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS .....c.cocvcueverrceereereceeieieneseenas 1
47 27680-G01 TOGGLE SWITCH ...oicuieoeeceeieeeeete e sae e, 1
48 27447-G01 TOGGLE GUARD ......coouiuieciceeeteteeeeeeeeeeee e, 1
49 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET .......c.coeiueveeeeeeererenenrsneeenns 1
50 00150-G4 SCREW, 10 - 24 X 1/2" LG ..vveeoeeeeeeeeeeeeeeee e 2
51 00565-G5 LOCK WASHER, #10 ......cuvoveeceeeeeeeeeeeieseeeieeeseseeeeees s sese s ensisssnenenannas 2
52 21320-G4 CIRCUIT BREAKER 15A 24V ..o 1
53 17618-G1 WIRE TIE ..ottt ettt en ettt en s s s st neenannas 8
54 00526-G3 NUT, #10 = 24 ..ot en e 2
55 10570-G9 RIVET, 5/32 X .55 ...t 2
56 25976-G14 14 GAWIRE (RED 5") ..ottt 1
57
58
59 27613-G01 SPACER ..ottt 2
60 74613-G01 HARNESS ...ttt s sttt en s en s 1

Page U-15 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED ST 350

Notes:

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
ol voouw, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

WINCH - ST 350
Note: Winch shown mounted at front of vehicle.
4 1 - Includes Iltems 2 - 73

S _
V ===

(@

Page V-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
WINCH - ST 350

29 - Includes Items 30 - 33

— . 9 - Includes Items 10 - 35
\‘/lm Front of Vehicle 15 - Includes Items 16 - 19
. Lg " 24 - Includes Items 25 - 28

L

Ref Win 9-2

Service Parts Manual ';OJLOCARTPROS



CartPros directs you to the right part using the part
R[ﬁoouw\, numbers from this manual. Enter the part number into GET ::::‘TED ﬁ httpSZ//CartPros.00m/f.htmI

& oursearch box and it will find the part you are looking for.

WINCH - ST 350

Ref Win 9-3

Page V-3 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

WINCH - ST 350

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74259-G02 WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350) ..eeeeiiitiiiieeeirieeee e 1
2 600792 WINCH ASSEMBLY, T1500.......cuutiiiiiiiieiiiiiiiiiiieiee et 1
3 74271-G01 WINCH MOUNTING TUBE-......ctiiiiiiiiiiiiiiieee e 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG iiiee ittt 2
5 00571-G2 WASHER, 5/L6" ...ttt ettt 4
6 00891-G3 LOCK NUT, 5/16 - 18 ...ttt 2
7 21317-G1 CLEVIS PIN, 5/8" X 3" LG ..tttttiiiiiiiiie ettt 1
8 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ....evvveiiieeeiii e 1
9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35) ....cvviieeiiiiieeee i 1
10 74256-G02 SOLENOID KIT Lottt 1
11 72278-G01 WIRE HARNESS (SOLENOID to BATTERY) ...evvviiiiiiiiieiiiieeee i, 1
12
13
14
15 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19)| 1
16 600794 8 GA WIRE ( YELLOW B7")...ueeiiiiiieiieee st 1
17 600793 8 GAWIRE (BLUE 67" ) coiieeiee ittt 1
18 20436-G1 FLEX LOOM (BULK ) 49" ...t 1
19 73235-G01 CONNECTOR ...ttt 1
20 74326-G01 MOUNTING BRACKET ..ottt 1
21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ieieeie ettt 3
22 23726-G1 SPACER, L/A" ... e 3
23 14390-G4 LOCK NUT, 1/4 = 20 .eeeeeeeeiiiieeee ettt 3
24 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) | 1
25 19077-G1 16 GAWIRE (BLUE 14" ) ooooiiiiiie e 1
26 20216-G1 16 GAWIRE (WHITE 14" ) oo 1
27 19080-G1 16 GAWIRE ( YELLOW 14" ) ..oiviiiiiiiiieee e 1
28 17313-G1 FLEX LOOM (BULK ), 4" oo 1
29 600795 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33)] 1
30 600794 8 GA WIRE ( YELLOW 94" ) .ooiiiiiiiiiiii ettt 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

WINCH - ST 350

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 600793 8 GAWIRE (BLUE 94" ) ... 1
32 20436-G1 FLEX LOOM, 75 5/8" ( BULK ) c...cveoveeeeeee oo 1
33 73235-G01 CONNECTOR ...t eeeeeeeeeeeeee e eeee e es oo 1
34 | 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) .......co.covv....... 1
35 * CIRCUIT BREAKER WITH BRACKET .......ovvoeeereeeeeeeeeeeeeeeese e 1
36 00414-G5 BOLT, 1/4 = 20 X 5/8" LG..eeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseee e 2
37 14390-G4 LOCK NUT, /4 = 20 .eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeseees e es e 2
38
39
40 | 74289-GO1 CONNECTOR MOUNT PLATE.......oovuieeieeeieeeeeeeseeeseeeeeesee e s s 1
41 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....veeerereeeeeeeesereeseenees 2
42 00559-G5 WASHER, #10 .....oeeoeeeeeeeeeeeeeeeeee oo eee e eeseeene 2
43 00921-G8 LOCK NUT, #10 = B2...-eoeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee e 2
44 | 00156-G8 SCREW, #10 = 32 X 1" LG ...eeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeseee e 2
45 00526-G4 NUT, #10 = 321 eeeeeeeeee e e s eeeeee e es e s ee e ee e eeseees s eeee s 2
46

The following items are replacement components for the winch. For service or
replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260
Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information
or ordering replacement parts:

Winch Part Number: T1500
Serial Number: (found on housing)
Part Number and Description

a7 87-10490 KNOB ASSEMBLY, T-SERIES F/W .....cooiiiiiiiiiiiiiiieee e 1
48 87-22381 TENSION PLATE ...t 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 ....coiiiiiiiiiiiiiiiineeee 2
50 89-22291-01 SCREW, STHEX SKY FH, M6 X 1 X 20.....ccccoiiiiiiiiiiiiiiiiiiieciee s 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES .......ccoiiiiiiiiee e 1
52 AS REQ'D WASHER, .020 OR .030 THICK ..ottt AR
53 87-10466 BUSHING, T-SERIES. ..ot 1

Page V-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

WINCH - ST 350

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
54 87-23309-01 SET SCREW, M5 X 0.8 X 6.ceceoiiiiiiiiiiiiieiiee e 1
55 87-22397 DRUM ASSEMBLY ..ottt 1
56 87-10470 DRUM SUPPORT BUSHING ......oitiiiiiiiiiiiiaeiiie e 1
57 87-33257 DRUM SUPPORT PLATE ...ttt 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 ..ccccooiiiiiiiiiiiiiiiecieiee e 4
59 87-33251 ROTATOR GEAR, T-SERIES ...t 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES........outiiiiiiiiiiiie e 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES.............cccovvieeen. 1
62 87-33249 MOTOR, 12 VOLT oottt 1
63 87-22401 MOTOR PINION GEAR ...ttt 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET........ccocvviviiinieens 1
65 89-32300 HANDSAVER BAR ....ooiiiiiiiiiiii e 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES ..o, 1
67 90-22117 REMOTE CONTROL ASSEMBLY ...ottiiiiiiiiiiiiiiiieeene e 1
68 92-20172 SOLENOID, 12 VOLT .etiiiiiiiieeeeeiieeeie ettt e e e e e s nanneee 2
69 90-32070 SOLENOID BACK PLATE ... 1
70 90-31079 SOLENOID COVER.......cuttiiiiiiiiiiieee et 1
71
72
73 71489-G01 LABEL (READ INSTRUCTIONS) ....coiiiiiiieiiieesiie et 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW? numbers from this manual. Enter the part number into GET ::::TED *— https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

WEATHER PROTECTION

SUN TOP CAP (CAMO)

SUN TOP 1 - Includes Items 2 - 21

3 - Includes Iltems 4 - 21
7 - Includes Items 8 - 21

DETAIL B

Front of Vehicle \\@/

< “ \ 2,24
2,24
— ——
Front of Vehicle I :
\

Page W-1 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

REAR VIEW MIRROR

26 - Includes Items 27 - 29

ENCLOSURE

31 - Includes Items 32, 33

',,,.-'.
G \ .
5‘ @ 5 - e;
E @ (1N < o

Mgy gj

Ref Wea 10-2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

36 - Includes 37 - 43
45 - Includes 46 - 47 and 39 - 43
51 - Includes 52 - 53 and 39 - 43
51 - Includes 59 - 60 and 39 - 43

Front of Vehicle

49

45 Includes ltems 46 - 54

Front of
Vehicle

Windshield
Retainer

Front of /

vy

Front of Vehicle

Ref Wea 9-3 ”

Page W-3 Service Parts Manual FLCARTPROS
©o¥0 )



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

BRUSHGUARD SUN TOP s/ 74
67 - Includes ltems 68 - 77 Sl

Existing
Brush Guard Cage

Service Parts Manual '%GLOCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

WEATHER PROTECTION

G“::::“D—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75040-GO* SUN TOP KIT (INCLUDES ITEMS 2 -21) c...ououiviveceeeeieeeeeeeeeeeeeie e 1
2 27069-GO* SUN TOP ...t 1
3 75044-G06 HARDWARE KIT (INCLUDES ITEMS 4 - 21).....cooveeeeeeceeeeeeee e 1
4 75045-G05 FRONT STRUT ...ttt 1
5 75838-G03 REAR STRUT (DRIVER SIDE) .....covviueeeieeceeieseeeeieeeeseeieesesee s 1
6 75838-G04 REAR STRUT (PASSENGER SIDE).........ccooiveeeeeeeeceeeeeeeeeeeeneeeneen 1
7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21)................... 1
8 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
9 00905-G8 LOCK WASHER, 5/16" ......cooveveeeeeeeeeeeeeeeeeeeseeeesessae s 4
10 75048-G01 SPACER, 1/2" ..o 2
11 00570-G2 WASHER, 5/16" ......ovvoeeteeeveeeeeeeeeeeeeie e enen e, 6
12 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) ....ccceeveveeeerrene. 4
13 01110-G03 WASHER, 5/16" (STAINLESS STEEL).....c.vcueveeeceeeeeeeeee e 8
14 75048-G04 SPACER ..ot 2
15 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL).....c.cccvvveeeereeeeereeennans 4
16 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....cccvevevrrerereeee. 2
17 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ........ccceveveeeee. 2
18 01110-G01 WASHER, 1/4" (STAINLESS STEEL).....cveveveveveveeeeeeeeeceeeiee e, 8
19 75051-G01 PLASTIC SPACER ....o.ovieieeeieceeeeeeeee et en e 4
20 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....cvcvveeererceeereeeeerenees 4
21 19853-G1 END CAP, 1" ..ot 2
22
23
24
25
26 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) ...cocooveeeeeercceceeenns 1
27 19496-G1 REAR VIEW MIRROR ....cooviviiiiiieieieieeeieeeeeeesese s esenen s s enneneens 1
28 19502-G2 SUPPORT BRACKET ...ttt seeeae e esee e nae s 1
29 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....cevveeeeieeeeceeereeeeeenaes 1
30

Page W-5 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

HERE
WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) ......cooveerrnann. 1
32 * ENCLOSURE . ....covocteeeeeeeeeeeeeeee e ee e s e 1
33 * VELCRO ...t AR
34
35
36 71966-G01 | WINDSHIELD KIT (FULL)(REQUIRES SUN TOP KIT) (INCLUDES ITEMS 37-|431
37 71954-G01 WINDSHIELD (FULL) (LEXAN) ...t 1
38 EGWHC12 SASH, 26" LG ..o 2
39 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STANILESS STEEL).....cveovveeeeeereererseenan. 2
40 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) ....ceveeeieeeeeeeeeeeeeee e 4
41 EGWHG13 RUBBER GROMMET .....ooveteeeeeeeeeee oo e et 2
42 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....c.vvvvrvereeeseeeeeseessesssnesneenenn. 2
43 EGWHL14 SAFETY LABEL (NOT ILLUSTRATED)......co.oveieeeeeeeeseeseeeeseseesresssnesnon. 1
44
45 71966-G02 | WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 46 - 47 AND 39 = 43) ... 1
46 71955-G01 WINDSHIELD (SPLIT) (LEXAN) ......ovivieeeeeeeseessseeeseeseseeeseesee s nesnesnens 1
47 EGWHC10 SASH, 12" LG ..ot 2
48
49
50
51 71966-G03 | WINDSHIELD KIT (FULL) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 52 - 53 AND 39 - 43) .........vuiveiveieeeeeeeeeeseeseeee e, 1
52 71960-G01 WINDSHIELD (FULL) ..ot 1
53 EGWHC12 SASH, 26" LG ..o, 2
54
55
56
57
58 71966-G04 | WINDSHIELD KIT (FOLD DOWN)(REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 59 - 60 AND 39 = 43) .......oovvirieeeseeseseeseeeeeeeesee s 1

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 71961-G01 WINDSHIELD (SPLIT) 1ttt ettt 1
60 EGWHC10 SASH, 12" LG ittt ettt enee e 2
61
62
63
64
65
66
67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77) .......c........ 1
68 74466-G01 MOUNTING BRACKET .....utiiiiiitie ittt ettt ettt neeas 1
69 00438-G5 BOLT, 5/16 - 18 X 5/8" LG...eeiiueieeitiieeeiieestieeenieeeesteeeesnteeesnteeesnseeesneneeesnneeans 4
70 00565-G8 LOCK WASHER, 5/16" ...ttt 4
71 00532-G3 NUT, 5716 = L8ttt ettt ettt sttt st nbe e st esae e e nbeesnee e 4
72 74497-GO* SUN TOP .ttt ettt e s bt e et b e e e be e e s snbe e e nnneas 1
73 00559-G7 WASHER, 1/4" (STAINLESS STEEL).....cccoiiiiiiiiieereeee e 8
74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)......cceeooviiiiiiiiiieeien 2
75 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....cccciiiiiiieiieiie e 4
76 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL)....ccvvvviieiiiiiiiiiiieeeeen. 2
77 74469-G01 SPACER .. —————— 2
78
79 74542-G01 WINDSHIELD KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 80 - 85)

(Replacement Parts available from Eagle Parts, 706-790-6687) ............ccccuvvveee 1

Page W-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

Notes:

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
KNO anal. Enter the part number o OET STARTED ___ 9 htts://CartPros.com/f.html

KNOW numbers from this m.
&  oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

1 -Includes ltems 2 - 4
11 - Includes Items 12 - 14
20- Includes Items 21 - 23
28 - Includes Items 29 - 31
(Style of tire may differ from tire shown)

Ref Whi 9

Service Parts Manual %CARTPROS

Page X-1



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28442-G03 | WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2 - 4)......... 1
2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER.......ccooeiveiieeeieeeeeeeeeeeeeseeeseseeee s 1
3 15172-G02 WHEEL RIM (BLACK, 4 LUG) ... eeeeeeeeeeeeeseeeseseeeseseeees s 1
4 11657-G1 YRV == 1= SO 1
5
6
7
8
9
10
11 74842-G04 | WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 12 - 14)..| 1
12 74842-G05 TIRE, 21 X 11 - 10 TRAIL WOLF ..o 1
13 1015239014 WHEEL RIM (BLACK, 4 LUG) .......oveeeeeeeeeee e eseeeseeeeesee s 1
14 012007 VALVE STEM ..ottt eee e e e ee e eeeeeeeen 1
15
16
17
18
19
20 | 28630-G04 | WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 21 - 23).| 1
21 28630-G01 TIRE, 22 X 9 - 10 STRYKER ....cooeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
22 15172-G02 WHEEL RIM (BLACK, 4 LUG) ....eoeeeeeeeeeeeeeeeseeeeeeeeees oo eneen 1
23 11657-G1 VALVE STEM ..o eeeeeeeeeeeeeeeeeeeeeeeeeee s s es e es e ee s s e eeeeseeen 1
24
25
26
27
28 28630-G05 | WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 29 - 31)..| 1
29 28630-G01 TIRE, 22 X 9 - 10 STRYKER ....coeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
30 15172-G02 WHEEL RIM (BLACK, 4 LUG) ....eeeeeeeeeeeeeeeeeseeeeeeeeeeseeeveeseeeeeee oo 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 11657-G1 VALVE STEM ..ottt es ettt en et en e 1
32
33 14723-G1 LUG NUT, 1/2 = 20 ...ttt ettt s et n et es st eaeannsanee s AR
Page X-3 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» htt s://CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE P

OPTIONS/ACCESSORIES
ITEM KIT NO. COMMENTS
ASHTRAY KIT .o 75109-G02. . ...... See BODY
BALLHITCHKIT ... .. e 74491-G02. .. ... .. See BODY
CARGOBEDCOVER ..., .. 73521-G01
CARGO TRAILER (STEEL). . ... .. 74486-G01
CARGO TRAILER (POLY). . .......ooiiiinn, 74487-G01
CONSOLE POWEROUTLET ................... 71079-GO1........ See ELECTRICAL SYSTEM
DEFROSTER/COOLING FAN. . ................. 74248-GO1........ See CAB (FLAT WINDSHIELD)
DOME LIGHT. . ... 20495-G2......... See CAB (FLAT WINDSHIELD)
DOORSET(STEEL) ... ..oooiieiiiiiieeen .. 74301-GO* . ....... See CAB (FLAT WINDSHIELD)
DOORSET(STEEL) ... ..o 75856-G0* . .. ..... See CAB (CURVED WINDSHIELD)
DOOR SET (VINYL) © .. 74242-GO1........ See CAB (FLAT WINDSHIELD)
DOOR SET (VINYL) ..ot 75855-GO1. . ... ... See CAB (CURVED WINDSHIELD)
GLOVEBOXDOOR ..........oiiiiiiinnn.. 75456-G0* . ... .. .. See BODY
GUNHOLDER. ......oiiiiiiiiie e 74365-G01
HITCHKITS. ... e 74492-GO* . ... .... See BODY
HOURMETERKIT ... ... 75114-GO* . ... .... See ELECTRICAL SYSTEM
RECTANGULAR SIDE MIRRORKIT. ............. 27924-GO1........ See CAB (FLAT WINDSHIELD)
INSTRUMENT/SWITCHPANEL . ................ 74250-GO1. ....... See CAB (FLAT WINDSHIELD)
LIGHTBAR ... 75354-G0* . ....... See ELECTRICAL
REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT)19528-G2. . . ..... See WEATHER PROTECTION
SOFT ENCLOSURE (3SIDED). .. ......vvvvn .. 75367-GO* ... ... .. See WEATHER PROTECTION
STEEL CAB,W/ODOORS ..................... 75854-GO* . .. ... .. See CAB (CURVED WINDSHIELD)
STROBELIGHT. . ... 74245-GO1........ See CAB (FLAT WINDSHIELD)
SUNTOPKIT(STSPORT) . ... iieeeeeeee e 75040-GO* . ....... See WEATHER PROTECTION
TURNSIGNALKIT ..ot 75107-GO* . ... .... See ELECTRICAL SYSTEM
WINCH. . ..o 74259-G02........ See WINCH (ST 350)
WINDSHIELD KIT (REQUIRES SUN TOP KIT) .. ... 71966-GO* . . ...... See WEATHER PROTECTION
FOLD DOWN WINDSHIELD KIT (REQUIRES SUN TOP KIT)71966-G0* . . . . See WEATHER PROTECTION
WINDSHIELDWIPER . .. ..............coinnn.. 74244-GO1........ See CAB (FLAT WINDSHIELD)
WORKLIGHTS .. ... 74247-GO1........ See CAB (FLAT WINDSHIELD)
Appendix B-2 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN Ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
H

our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ....oiiiiiiiiiiii e 26733-G02
CLUTCH PULLER (DRIVE) ...ttt ettt ettt sttt amn et et et een e e e e s e e e nnnes 19779-G2
FLYWHEEL PULLER ...ttt oottt et e e e o4 e e e e e e et et e e e e e aran b e e e e et teeaenennenaas 27111-G01
CURRENT INDICATOR ...ttt ettt ettt ettt et e e o4 e 44 e e st et e e e e e e e e e e e s e b b e b e e ee e e e e s e nnnr e ne e e s 16489-G2
DIGITAL MULTIEMETER ...ttt ettt e e e e e e et e e e e e e s esr b e e e e e e eeeeeeae s 27481-G01
SLIDE HAMMER (AXLE/HUB REMOWALY) ..ottt ettt ettt e et e s e b e e e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..otitiiiiiitiiiee ittt ettt e s e e e s snnne e e e s annrne e e nens 18753-G1
COMPRESSION TESTER ..ottt e e e s 72524-G01
FEELER GAUGE ......ooiiiiiiii e s e e e e e r e s e e e e 72525-G01
TACHOMETER ...ttt ettt e e e o4 e 4ot e e et et e e e e e e e oa b b e e e be e et e e e e e e e e e snnbe e et eetaeeeeesaenannnne 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (L9 LITER) ..etiiiiiie ittt 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ..ottt ettt e e e e e e e e e e e e 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ..ettiiuttitiieiiititee ettt 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .......oiiiiiiiiiii ettt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ......ccccuttiiiiiiiiti ettt 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ... ettt ettt e bt e e e et et e e e e st et e et e e e e e e nnnnees 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ...ttt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ......oiiiiiieiiiie ittt ettt sttt ettt e e s e s re e nnne e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....ootiiiiiei ittt 28432-G24
PEN 3 OUNCE (89 ML) - OLIVE GREEN......ciiiiiiiiiiii ittt sttt e e nnees 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ....ccoiiiiiiiiiiiiiiite et 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ......cciiuttiiiiiiiiiit ettt 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......ccciiiiiiiie ittt 28140-G15
AEROSOL 12 OUNCE (360 ML) - WHITE .....oiiiiiiieiiiie ettt e e nnnee s 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW......cciiiiiiiiieiiie e 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ......outiiiiiiiiiie ittt s st ee e e s st ae e e sebeeas 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL ......coiiiiiiiiiiie e 28140-G**
AEROSOL 12 OUNCE (360 ML) - OLIVE GREEN........ccciiiiiiiiiiiiiiiiie ettt 28140-G**

Appendix A-2 Service Parts Manual '-:53« c ARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® = WHITE ...ttt ee st st s s e se e 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) .......v.veeveeeeeeereeeeeeeeeseeseeseseseesee s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .......cveivereeieereeeeeeeeeeeeeeseeseeeeeeseeseeenesee. 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .....ocoeieooeeeeeeeeeeeeeeeeeeeeseeeeeeeeee s e se e, 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ......vuieeeeieeeeeeeeeesseeseseeseseeseeseessesseeson 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY .......evttieoteeeeteeeeeeeseeseeeseeseeseseeseeeeesseseseeseeesessee 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ......o.vuiieeeteseeeeeteeeeeeeseeseeseessesseesesesees e sessesseenn 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....co.ovuiereerieeeeeseeseeseeseesreseeeeone 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .....c..vuveeeeeeeeeeeeeseeseseseseeseseesrese e 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ......c...oveiivieeeeeeeeeseeseeeeeeeeeseeereneen. 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........coccovvivriveeeeerernene. 75507-G01
MULTI-PURPOSE VALUE PACK ...t eeee e eee et en e 75508-G01

+ BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

+ PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

+ CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
r *9 numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS_Com/f_html
K N 0 w # oursearch box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

Appendix A-4 Service Parts Manual '553« c ARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE p
®
| P |

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified ISO 9001 /1SO 14001 by

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	REVISED DATE : OCT 2006
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL

	GMG 21.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLES
	ST 350
	ST SPORT
	STARTING MODEL YEAR 2006+


	BATTERY PROLONGED STORAGE

	HOW 1.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN

	EMF 2.pdf
	ENGINE AND MUFFLER
	1 72846-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 6, 9 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G1 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1


	EMT 9.pdf
	ENGINE MOUNTING
	ENGINE MOUNTING
	1 72010-G01 FRONT ENGINE MOUNT 1
	2 72011-G01 REAR ENGINE MOUNT 1
	3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566-G2 LOCK WASHER, 7/16" 4
	5 00922-G3 WASHER, 7/16" 4
	6
	7 72253-G02 MOUNT BRACKET 1
	8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9 00643-G1 WASHER, 3/8" 2
	10 11098-G5 LOCK NUT, 3/8 - 16 2
	11
	12 70269-G01 CROSSMEMBER BRACE 1
	13 72016-G01 SPACER 2
	14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG 2
	15 01110-G03 WASHER, 5/16" 2
	16 01109-G01 LOCK NUT, 5/16 - 18 2
	17
	18
	19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121-G1 WASHER, 1 1/4" X 3/8" 1
	21 72050-G01 PLASTIC WASHER, 2 1/2" x 5/8" 4
	22 72051-G01 WASHER, 2 1/2" X 5/8" 2
	23 72015-G01 ISOLATION MOUNT 1
	24 72051-G02 WASHER, 2 1/2" X 11/32" 1
	25 11098-G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 70527-G02 ENGINE GUARD 1
	29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566-G2 LOCK WASHER, 7/16" 4
	31 00922-G3 WASHER, 7/16" 4
	32
	33
	34 00439-G2 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 11098-G6 LOCK NUT, 5/16 - 18 1
	36
	37
	38 72035-G01 ‘U’ BOLT, 7/16 - 14 2
	39 00922-G3 WASHER, 7/16" 4
	40 00734-G1 LOCK NUT, 7/16 - 14 4

	ENGINE MOUNTING
	ENGINE MOUNTING


	FSP 9.pdf
	FRONT SUSPENSION
	1 70515-G01 FRONT AXLE 1
	2
	3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12) 1
	4 * SPINDLE (DRIVER SIDE) 1
	5 16623-G1 BEARING 2
	6 10389-G3 GREASE FITTING, STRAIGHT 1
	7 25146-G1 GREASE SEAL 1
	8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) 2
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13
	14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) 1
	15 * SPINDLE (PASSENGER SIDE) 1
	16
	17 12091-G2 SPINDLE CAP 2
	18
	19 01040-G01 BOLT, 1/2 - 13 X 5" LG 2
	20 00571-G5 WASHER, 1/2" 4
	21 70328-G01 KING PIN TUBE 2
	22 16982-G1 THRUST WASHER, 7/8" 2
	23 14390-G6 LOCK NUT, 1/2 - 13 2
	24
	25
	26 70630-G01 SHOCK ABSORBER 2
	27 10435-G1 SHOCK ABSORBER WASHER 8
	28 10194-G1 RUBBER BUSHING 8
	29 00532-G6 NUT, 3/8 - 24 4
	30 70509-G01 SHOCK ABSORBER BOOT 2
	31 31539-G1 WIRE TIE 4
	32
	33 70422-G01 LEAF SPRING (HEAVY DUTY) 2
	34 70163-G03 SPRING PLATE 4
	35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 6
	36 00734-G1 LOCK NUT, 7/16 - 14 12
	37 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 6
	38
	39 74255-G01 WINCH RECEIVER 1
	FRONT SUSPENSION

	FRONT SUSPENSION
	FRONT SUSPENSION


	FSY 9.pdf
	FUEL SYSTEM
	1 72231-G01 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER BOLT 1
	13 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK) 3 1/4"
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK) 26"
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) 26"
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM - BLACK, (BULK) 6 1/4"
	30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) 1
	31 12902-G1 FUEL FILTER-CARB 1
	32 604596 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) AR
	33 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) AR
	34
	35 604596 FUEL SYSTEM TUBING, 14" LG, 1/4" ID X 1/2" OD (BULK) AR
	36
	37
	38 604589 LABEL, CARB EMISSION (TOP OF TIMING BELT COVER) 1


	RAX 9.pdf
	REAR AXLE
	1 74544-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 30) 1
	2
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 7
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 1
	5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG 1
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 26826-G01 LOCK WASHER, 8 MM 4
	8 26827-G01 NUT, M8 X 1.25 MM 4
	9 26768-G01 OIL CHECK PLUG 1
	10 26769-G01 GASKET, 8 MM 1
	11 26770-G01 OIL DRAIN PLUG 1
	12 26771-G01 GASKET, 14 MM 1
	13 26772-G01 OIL FILLER PLUG 1
	14 26761-G01 INPUT SHAFT SEAL 1
	15 26762-G01 SHIFTER SHAFT SEAL 1
	16 26766-G01 AXLE SHAFT SEAL 2
	17
	18 72058-G01 AXLE TUBE (DRIVER SIDE) 1
	19 72059-G01 AXLE TUBE (PASSENGER SIDE) 1
	20 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	21 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	22 26814-G01 RETAINING RING 4
	23 26811-G01 BALL BEARING 2
	24 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	25 26828-G01 WASHER, 10 MM 10
	26
	27 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	28 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	29 72349-G02 DIFFERENTIAL SKID PLATE 1
	30 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2


	RSP 9.pdf
	REAR SUSPENSION
	1 74207-G01 HEAVY DUTY LEAF SPRING 2
	2
	3 72360-G01 SHOCK/STOP MOUNT (PASSENGER SIDE) 1
	4 72360-G02 SHOCK/STOP MOUNT (DRIVER SIDE) 1
	5 70492-G01 RUBBER BUMPER 2
	6 00968-G01 LOCK WASHER, 10 MM 2
	7 00974-G01 NUT, M10 X 1.5 2
	8
	9 72357-G02 SPRING PLATE 2
	10
	11 72618-G01 ‘U’ BOLT, 3/8 - 16 X 2" X 2 1/8" LG 4
	12 00560-G1 WASHER, 3/8" 8
	13 11098-G5 LOCK NUT, 3/8 - 16 8
	14
	15 70291-G01 FLANGED BUSHING 4
	16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 2
	17 12262-G1 LOCK NUT, 3/8 - 16 2
	18
	19 70291-G01 FLANGED BUSHING 8
	20 70289-G02 SPACER 4
	21 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	22 70290-G02 SHACKLE PLATE 4
	23 11098-G5 LOCK NUT, 3/8 - 16 4
	24
	25 76418-G01 SHOCK ABSORBER 2
	26 10435-G1 SHOCK ABSORBER WASHER 8
	27 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	28 00532-G6 NUT, 3/8 - 24 4


	SEA 9.pdf
	SEATING
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 71610-G01 SEAT HINGE 2
	5 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	6 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	7 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 8
	9 17074-G1 RUBBER PAD 2
	10
	11
	12 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 13, 14) 1
	13 18144-G** VINYL SEAT BACK COVER 1
	14 18868-G4 PLASTIC SEAT BACK COVER (BLACK) 1
	15
	16
	17 71446-G02 SEAT BACK SUPPORT 1
	18 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 1
	19 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	20 00642-G8 WASHER, 5/16" 2
	21 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	22
	23
	24 75900-G02 SEAT BACK SUPPORT BRACKET 2
	25 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	26 00560-G1 WASHER, 3/8" 2
	27 11098-G5 LOCK NUT, 3/8 - 16 2
	28
	29
	30 71577-G01 BED BUMPER BRACKET 2
	31 70113-G01 RUBBER BUMPER 2
	32 11027-G1 WASHER, 2
	33
	34
	35
	36 16705-G12 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	37 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	38 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 4
	SEATING

	SEATING
	SEATING


	STG 9.pdf
	STARTER / GENERATOR
	STARTER / GENERATOR

	STARTER / GENERATOR
	1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877-G01 POLE CORE SETSCREW 4
	15 26878-G01 FRONT COVER 1
	16 27879-G01 REAR COVER 1
	17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658-G01 BRUSH 4
	27 26882-G01 BRUSH SPRING 4
	28 26883-G01 BRUSH CONNECTOR 2
	29
	30 26884-G01 KEY 1
	31 * PULLEY 1
	32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887-G01 BRUSH 1 COVER 3
	39 26888-G01 BRUSH 2 COVER 2
	40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47 00938-G4 BOLT, 1/2 - 13 X 8" LG 1
	48 00560-G3 WASHER, 1/2" 2
	49 00566-G3 LOCK WASHER, 1/2" 1
	50 00533-G1 NUT, 1/2 - 13 1
	51
	52 28617-G01 STARTER / GENERATOR ADJUSTER 1
	53 00544-G5 JAM NUT, 3/8 - 16 1
	54 00532-G5 NUT, 3/8 - 16 1
	55 00560-G1 WASHER, 3/8" 1
	56 12064-G4 PUSH NUT, 5/16" 1
	57
	58 26414-G01 STARTER / GENERATOR BELT 1
	STARTER / GENERATOR


	STR 9.pdf
	STEERING
	STEERING

	STEERING
	STEERING
	1 70723-G01 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) 1
	2 70175-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6) 1
	3 * SLEEVE BEARING 1
	4 * SLEEVE BEARING 1
	5 * FLANGED BEARING 1
	6 10389-G3 GREASE FITTING, STRAIGHT 1
	7
	8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	9 18456-G1 GREASE FITTING, 90° 1
	10 70177-G01 RACK GUIDE COVER 1
	11 70225-G01 GASKET 1
	12 70178-G01 COMPRESSION SPRING 1
	13 70179-G01 RACK GUIDE 1
	14 11391-G1 HOSE CLAMP, 1 5/16" 1
	15 70041-G01 RACK COVER 1
	16 11391-G1 HOSE CLAMP, 1 5/16" 1
	17 70183-G01 BELLOWS 1
	18 11391-G5 HOSE CLAMP, 13/16" 1
	19
	20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) 1
	21 70717-G01 GEAR PINION 1
	22 15112-G1 BALL BEARING 1
	23 70190-G01 EXTERNAL RETAINING RING 1
	24 70718-G01 STEERING RACK 1
	25 70192-G01 RACK BALL END 1
	26 00532-G8 NUT, 7/16 - 20 1
	27 18456-G1 GREASE FITTING, 90° 1
	28 70466-G01 RETAINER 1
	29
	30 70184-G01 IDLER 1
	31 70216-G01 THRUST WASHER, 1 1/2" 1
	32 70195-G01 THRUST WASHER, 7/8" 1
	33 00734-G6 LOCK NUT, 7/8 - 9 1
	34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	35
	36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) 1
	37 14322-G6 STEERING SHAFT 1
	38 70558-G01 COUPLING 1
	39 00550-G1 LOCK NUT, 1/4 - 20 2
	40 70227-G01 BOLT, 1/4 - 20 X 7/8" LG 2
	41 70223-G01 GASKET 1
	42 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG 3
	43 00878-G1 LOCK WASHER, 3/8" 3
	44 70466-G01 RETAINER 1
	45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) 1
	46 * STEERING COLUMN 1
	47 28569-G01 STEERING COLUMN BUSHING 1
	48 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	49
	50
	51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG 1
	52 00734-G3 LOCK NUT, 7/16 - 20 1
	53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK 2
	54 00566-G2 LOCK WASHER, 7/16" 3
	55
	56
	57
	58 602980 STEERING WHEEL 1
	59
	60
	61 71147-G01 STEERING WHEEL COVER 1
	62 71047-G01 LABEL (E-Z-GO) 1
	63
	64 14390-G2 LOCK NUT, 5/8 - 18 1
	65
	66
	67 70904-G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) 2
	68 70855-G03 THREADED ROD (10 1/8" LG) 1
	69 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	70 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	71 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	73
	74 00734-G1 LOCK NUT, 7/16 - 14 4
	75
	76
	77 * CASTELLATED NUT, 7/16 - 20 1
	78 10387-G2 COTTER PIN, 3/32" X 1" LG 1


	STEERING
	STEERING


	TRUCK BED 350.pdf
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73455-G01 TAILGATE CABLE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 16818-G5 RATCHET FASTENER 4
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	12 74821-G01 BED CAPACITY LABEL 1
	13 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 5
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 PLATE, LATCH 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25 600110-G01 LABEL 1
	26 16816-G2 RATCHET FASTNER 2
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1 1/4 X 7/16 2
	30 21683-G1 HAIR CLIP 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34 602904 BED TETHER CABLE 1
	35 00642-G7 WASHER, 1/4" 8
	36 74947-G01 BRACKET, BUMPER 2
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G12 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 HAIR CLIP 2
	41 00642-G7 WASHER, 1/4" 8
	42 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 72339-G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY) 1
	45 74164-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 37 - 54 ) 1
	46 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	47 27680-G01 TOGGLE SWITCH 1
	48 27447-G01 TOGGLE GUARD 1
	49 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	50 00150-G4 SCREW, 10 - 24 X 1/2" LG 2
	51 00565-G5 LOCK WASHER, #10 2
	52 21320-G4 CIRCUIT BREAKER 15A 24V 1
	53 17618-G1 WIRE TIE 8
	54 00526-G3 NUT, #10 - 24 2
	55 10570-G9 RIVET, 5/32 X .55 2
	56 25976-G14 14 GA WIRE (RED 5") 1
	57
	58
	59 27613-G01 SPACER 2
	60 74613-G01 HARNESS 1
	TRUCK BED ST 350

	TRUCK BED 350.pdf
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73455-G01 TAILGATE CABLE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 16818-G5 RATCHET FASTENER 4
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	12 74821-G01 BED CAPACITY LABEL 1
	13 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 5
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 PLATE, LATCH 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25 600110-G01 LABEL 1
	26 16816-G2 RATCHET FASTNER 2
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1 1/4 X 7/16 2
	30 21683-G1 HAIR CLIP 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34 602904 BED TETHER CABLE 1
	35 00642-G7 WASHER, 1/4" 8
	36 74947-G01 BRACKET, BUMPER 2
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G12 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 HAIR CLIP 2
	41 00642-G7 WASHER, 1/4" 8
	42 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 72339-G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY) 1
	45 74164-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 37 - 54 ) 1
	46 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	47 27680-G01 TOGGLE SWITCH 1
	48 27447-G01 TOGGLE GUARD 1
	49 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	50 00150-G4 SCREW, 10 - 24 X 1/2" LG 2
	51 00565-G5 LOCK WASHER, #10 2
	52 21320-G4 CIRCUIT BREAKER 15A 24V 1
	53 17618-G1 WIRE TIE 8
	54 00526-G3 NUT, #10 - 24 2
	55 10570-G9 RIVET, 5/32 X .55 2
	56 25976-G14 14 GA WIRE (RED 5") 1
	57
	58
	59 27613-G01 SPACER 2
	60 74613-G01 HARNESS 1
	TRUCK BED ST 350

	TBM.pdf
	TRUCK BED, ST SPORT
	1 72647-G01 ASSEMBLY PLASTIC BED ( INCLUDES ITEMS 2 - 11 ) 1
	2 72648-G01 PLASTIC BED 36" 1
	3 72649-G01 TAILGATE 36", PLASTIC 1
	4 73450-G01 ANGLE, BOWED 1
	5 73454-G01 SHAFT, PIVOT 2
	6 73455-G02 CABLE ASSEMBLY, TAILGATE 2
	7 00415-G2 SCREW, 1/4 - 20 X 1 1/4" LG 2
	8 73460-G01 BOLT, SHOULDER 2
	9 73449-G01 CHANNEL, EXTRUSION 1
	10 16705-G2 SCREW, 1/4 - 2 X 5/8" LG 4
	11 16816-G5 RACHET FASTNER 4
	12
	13
	14 71571-G01 CLEVIS PIN 2
	15 00571-G5 WASHER, 1/2" 2
	16 21683-G1 COTTER PIN 2
	17 71537-G02 GAS SPRING 1
	18 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	19 00642-G7 WASHER, 1/4" 8
	20 71569-G02 CHANNEL GAS SPRING 1
	21 70291-G01 FLANGED BUSHING 4
	22 602904 CABLE ASSEMBLY 1
	23 72339-G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHICLES ONLY) 1
	24 76423-G01 BED FRAME 1
	25 71283-G02 BRACKET ELECTRIC LIFT 1
	26 00439-G2 SCREW, 5/16 - 18 X 1 1/4" LG 4
	27 00642-G8 WASHER, 5/16" 8
	28 11098-G6 LOCK NUT, 5/16 - 18 2
	29 00415-G6 SCREW, 4/4 - 20 X 1 3/4" LG 2
	30 00891-G2 LOCK NUT, 1/4 - 20 2
	31 00462-G7 SCREW, 7/16 - 14 X .875" LG 2
	32 00734-G1 NUT, 7/16 - 14 2
	33 14443-G10 CLEVIS PIN, 1/2 X 3" LG 1
	34 14443-G12 CLEVIS PIN, 1/2 X 2.2" LG 1
	35
	36 71095-G02 INSTALLATION LATCH ( INCLUDES ITEMS 37 - 54 ) 1
	37 74962-G01 WELDMENT LATCH BED 1
	38 71477-G02 BRACKET 1
	39 71099-G02 LATCH PLATE 2
	40 71538-G01 TORSION SPRING 1
	41
	42
	43 01118-G01 SCREW, 1/4 - 2 X 5/8" LG 4
	44 71704-G01 HANDLE GRIP 2
	45 70113-G01 BUMPER 2
	46 11027-G1 LOCK NUT, 5/16 - 18 2
	47 74947-G01 BRACKET BUMPER 2
	48
	49
	50 602977 LATCH PLATE (LEFT SIDE) 1
	51 602978 LATCH PLATE (RIGHT SIDE) 1
	52 01014-G03 BOLT, 1/4 - 20 4
	53 00559-G7 WASHER, 1/4" 4
	54 14390-G4 LOCK NUT, 1/4 - 20 4
	55
	56
	57 74164-G03 ELECTRIC DUMP KIT ( INCLUDES ITEMS 58 - 75 ) 1
	58 27612-G02 ELECTRIC ACTUATOR 36 V 1
	59 27680-G01 TOGGLE SWITCH 1
	60 27447-G01 TOGGLE GUARD 1
	61 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	62 00150-G4 SCREW, 10 - 24 X 1/2" LG 2
	63 00565-G5 LOCK WASHER, #10 2
	64 21320-G3 CIRCUIT BREAKER 15A 24V 1
	65 17618-G1 WIRE TIE 8
	66 00526-G3 NUT, #10 - 24 2
	67 10570-G9 RIVET, 5/32 X .55 2
	68 25976-G14 14 GA WIRE (RED 5") 1
	69
	70
	71 74163-G01 WIRE HARNESS ( CONTROL ) 1
	72 14443-G10 CLEVIS PIN, 1/2" X 2 7/8" LG 1
	73 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	74 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 2
	75 27613-G01 SPACER 2
	76
	77
	78 71547-G02 OUTRIGGER CHANNEL 1
	79 00642-G7 WASHER, 1/4" 8
	80 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	81
	82 16812-G2 RATCHET FASTENER 2
	83 600821 LABEL EZGO MPT 2
	84 74821-G05 BED CAPACITY LABEL (250 LB) 1
	85 71055-G01 RIVET, 3/16" 5


	TRUCK BED 350.pdf
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73455-G01 TAILGATE CABLE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 16818-G5 RATCHET FASTENER 4
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	12 74821-G01 BED CAPACITY LABEL 1
	13 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 5
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 PLATE, LATCH 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25 600110-G01 LABEL 1
	26 16816-G2 RATCHET FASTNER 2
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1 1/4 X 7/16 2
	30 21683-G1 HAIR CLIP 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34 602904 BED TETHER CABLE 1
	35 00642-G7 WASHER, 1/4" 8
	36 74947-G01 BRACKET, BUMPER 2
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G12 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 HAIR CLIP 2
	41 00642-G7 WASHER, 1/4" 8
	42 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 72339-G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY) 1
	45 74164-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 37 - 54 ) 1
	46 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	47 27680-G01 TOGGLE SWITCH 1
	48 27447-G01 TOGGLE GUARD 1
	49 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	50 00150-G4 SCREW, 10 - 24 X 1/2" LG 2
	51 00565-G5 LOCK WASHER, #10 2
	52 21320-G4 CIRCUIT BREAKER 15A 24V 1
	53 17618-G1 WIRE TIE 8
	54 00526-G3 NUT, #10 - 24 2
	55 10570-G9 RIVET, 5/32 X .55 2
	56 25976-G14 14 GA WIRE (RED 5") 1
	57
	58
	59 27613-G01 SPACER 2
	60 74613-G01 HARNESS 1
	TRUCK BED ST 350

	WEA 10.pdf
	WEATHER PROTECTION
	WEATHER PROTECTION

	WEATHER PROTECTION
	WEATHER PROTECTION
	1 75040-G0* SUN TOP KIT (INCLUDES ITEMS 2 -21) 1
	2 27069-G0* SUN TOP 1
	3 75044-G06 HARDWARE KIT (INCLUDES ITEMS 4 - 21) 1
	4 75045-G05 FRONT STRUT 1
	5 75838-G03 REAR STRUT (DRIVER SIDE) 1
	6 75838-G04 REAR STRUT (PASSENGER SIDE) 1
	7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21) 1
	8 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	9 00905-G8 LOCK WASHER, 5/16" 4
	10 75048-G01 SPACER, 1/2" 2
	11 00570-G2 WASHER, 5/16" 6
	12 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) 4
	13 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 8
	14 75048-G04 SPACER 2
	15 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	16 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	17 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	18 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	19 75051-G01 PLASTIC SPACER 4
	20 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	21 19853-G1 END CAP, 1" 2
	22
	23
	24
	25
	26 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) 1
	27 19496-G1 REAR VIEW MIRROR 1
	28 19502-G2 SUPPORT BRACKET 1
	29 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	30
	31 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) 1
	32 * ENCLOSURE 1
	33 * VELCRO AR
	34
	35
	36 71966-G01 WINDSHIELD KIT (FULL)(REQUIRES SUN TOP KIT) (INCLUDES ITEMS 37- 43 1
	37 71954-G01 WINDSHIELD (FULL) (LEXAN) 1
	38 EGWHC12 SASH, 26" LG 2
	39 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STANILESS STEEL) 2
	40 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	41 EGWHG13 RUBBER GROMMET 2
	42 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	43 EGWHL14 SAFETY LABEL (NOT ILLUSTRATED) 1
	44
	45 71966-G02 WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT) (INCLUDES ITEMS 46 - 47 AND 39 - 43) 1
	46 71955-G01 WINDSHIELD (SPLIT) (LEXAN) 1
	47 EGWHC10 SASH, 12" LG 2
	48
	49
	50
	51 71966-G03 WINDSHIELD KIT (FULL) (REQUIRES SUN TOP KIT) ( INCLUDES ITEMS 52 - 53 AND 39 - 43) 1
	52 71960-G01 WINDSHIELD (FULL) 1
	53 EGWHC12 SASH, 26" LG 2
	54
	55
	56
	57
	58 71966-G04 WINDSHIELD KIT (FOLD DOWN)(REQUIRES SUN TOP KIT) (INCLUDES ITEMS 59 - 60 AND 39 - 43) 1
	59 71961-G01 WINDSHIELD (SPLIT) 1
	60 EGWHC10 SASH, 12" LG 2
	61
	62
	63
	64
	65
	66
	67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77) 1
	68 74466-G01 MOUNTING BRACKET 1
	69 00438-G5 BOLT, 5/16 - 18 X 5/8" LG 4
	70 00565-G8 LOCK WASHER, 5/16" 4
	71 00532-G3 NUT, 5/16 - 18 4
	72 74497-G0* SUN TOP 1
	73 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 8
	74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	75 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	76 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL) 2
	77 74469-G01 SPACER 2
	78
	79 74542-G01 WINDSHIELD KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 80 - 85) (Replacement Parts available from Eagle Parts, 706-790-6687) 1

	WEATHER PROTECTION

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION


	WHL 9-1.pdf
	WHEELS AND TIRES
	1 28442-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2 - 4) 1
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER 1
	3 15172-G02 WHEEL RIM (BLACK, 4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6
	7
	8
	9
	10
	11 74842-G04 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 12 - 14) 1
	12 74842-G05 TIRE, 21 X 11 - 10 TRAIL WOLF 1
	13 1015239014 WHEEL RIM (BLACK, 4 LUG) 1
	14 012007 VALVE STEM 1
	15
	16
	17
	18
	19
	20 28630-G04 WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 21 - 23) 1
	21 28630-G01 TIRE, 22 X 9 - 10 STRYKER 1
	22 15172-G02 WHEEL RIM (BLACK, 4 LUG) 1
	23 11657-G1 VALVE STEM 1
	24
	25
	26
	27
	28 28630-G05 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 29 - 31) 1
	29 28630-G01 TIRE, 22 X 9 - 10 STRYKER 1
	30 15172-G02 WHEEL RIM (BLACK, 4 LUG) 1
	31 11657-G1 VALVE STEM 1
	32
	33 14723-G1 LUG NUT, 1/2 - 20 AR


	OPT 9.pdf
	OPTIONS/ACCESSORIES

	SPC_350.pdf
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	WIN 9.pdf
	WINCH - ST 350
	1 74259-G02 WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350) 1
	2 600792 WINCH ASSEMBLY, T1500 1
	3 74271-G01 WINCH MOUNTING TUBE 1
	4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG 2
	5 00571-G2 WASHER, 5/16" 4
	6 00891-G3 LOCK NUT, 5/16 - 18 2
	7 21317-G1 CLEVIS PIN, 5/8" x 3" LG 1
	8 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35) 1
	10 74256-G02 SOLENOID KIT 1
	11 72278-G01 WIRE HARNESS (SOLENOID to BATTERY) 1
	12
	13
	14
	15 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19) 1
	16 600794 8 GA WIRE ( YELLOW 67") 1
	17 600793 8 GA WIRE ( BLUE 67" ) 1
	18 20436-G1 FLEX LOOM ( BULK ) 49" 1
	19 73235-G01 CONNECTOR 1
	20 74326-G01 MOUNTING BRACKET 1
	21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 3
	22 23726-G1 SPACER, 1/4" 3
	23 14390-G4 LOCK NUT, 1/4 - 20 3
	24 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) 1
	25 19077-G1 16 GA WIRE ( BLUE 14" ) 1
	26 20216-G1 16 GA WIRE ( WHITE 14" ) 1
	27 19080-G1 16 GA WIRE ( YELLOW 14" ) 1
	28 17313-G1 FLEX LOOM ( BULK ), 4" 1
	29 600795 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
	30 600794 8 GA WIRE ( YELLOW 94" ) 1
	31 600793 8 GA WIRE ( BLUE 94" ) 1
	32 20436-G1 FLEX LOOM, 75 5/8" ( BULK ) 1
	33 73235-G01 CONNECTOR 1
	34 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) 1
	35 * CIRCUIT BREAKER WITH BRACKET 1
	36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	37 14390-G4 LOCK NUT, 1/4 - 20 2
	38
	39
	40 74289-G01 CONNECTOR MOUNT PLATE 1
	41 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 2
	42 00559-G5 WASHER, #10 2
	43 00921-G8 LOCK NUT, #10 - 32 2
	44 00156-G8 SCREW, #10 - 32 X 1" LG 2
	45 00526-G4 NUT, #10 - 32 2
	46
	47 87-10490 KNOB ASSEMBLY, T-SERIES F/W 1
	48 87-22381 TENSION PLATE 1
	49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 2
	50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20 2
	51 87-22394 BASEPLATE ASSEMBLY, T-SERIES 1
	52 AS REQ’D WASHER, .020 OR .030 THICK A/R
	53 87-10466 BUSHING, T-SERIES 1
	54 87-23309-01 SET SCREW, M5 X 0.8 X 6 1
	55 87-22397 DRUM ASSEMBLY 1
	56 87-10470 DRUM SUPPORT BUSHING 1
	57 87-33257 DRUM SUPPORT PLATE 1
	58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 4
	59 87-33251 ROTATOR GEAR, T-SERIES 1
	60 87-22380 CARRIER ASSEMBLY, T-SERIES 1
	61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES 1
	62 87-33249 MOTOR, 12 VOLT 1
	63 87-22401 MOTOR PINION GEAR 1
	64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET 1
	65 89-32300 HANDSAVER BAR 1
	66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES 1
	67 90-22117 REMOTE CONTROL ASSEMBLY 1
	68 92-20172 SOLENOID, 12 VOLT 2
	69 90-32070 SOLENOID BACK PLATE 1
	70 90-31079 SOLENOID COVER 1
	71
	72
	73 71489-G01 LABEL (READ INSTRUCTIONS) 1


	WIN 9.pdf
	WINCH - ST 350
	1 74259-G02 WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350) 1
	2 600792 WINCH ASSEMBLY, T1500 1
	3 74271-G01 WINCH MOUNTING TUBE 1
	4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG 2
	5 00571-G2 WASHER, 5/16" 4
	6 00891-G3 LOCK NUT, 5/16 - 18 2
	7 21317-G1 CLEVIS PIN, 5/8" x 3" LG 1
	8 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35) 1
	10 74256-G02 SOLENOID KIT 1
	11 72278-G01 WIRE HARNESS (SOLENOID to BATTERY) 1
	12
	13
	14
	15 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19) 1
	16 600794 8 GA WIRE ( YELLOW 67") 1
	17 600793 8 GA WIRE ( BLUE 67" ) 1
	18 20436-G1 FLEX LOOM ( BULK ) 49" 1
	19 73235-G01 CONNECTOR 1
	20 74326-G01 MOUNTING BRACKET 1
	21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 3
	22 23726-G1 SPACER, 1/4" 3
	23 14390-G4 LOCK NUT, 1/4 - 20 3
	24 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) 1
	25 19077-G1 16 GA WIRE ( BLUE 14" ) 1
	26 20216-G1 16 GA WIRE ( WHITE 14" ) 1
	27 19080-G1 16 GA WIRE ( YELLOW 14" ) 1
	28 17313-G1 FLEX LOOM ( BULK ), 4" 1
	29 600795 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
	30 600794 8 GA WIRE ( YELLOW 94" ) 1
	31 600793 8 GA WIRE ( BLUE 94" ) 1
	32 20436-G1 FLEX LOOM, 75 5/8" ( BULK ) 1
	33 73235-G01 CONNECTOR 1
	34 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) 1
	35 * CIRCUIT BREAKER WITH BRACKET 1
	36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	37 14390-G4 LOCK NUT, 1/4 - 20 2
	38
	39
	40 74289-G01 CONNECTOR MOUNT PLATE 1
	41 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 2
	42 00559-G5 WASHER, #10 2
	43 00921-G8 LOCK NUT, #10 - 32 2
	44 00156-G8 SCREW, #10 - 32 X 1" LG 2
	45 00526-G4 NUT, #10 - 32 2
	46
	47 87-10490 KNOB ASSEMBLY, T-SERIES F/W 1
	48 87-22381 TENSION PLATE 1
	49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 2
	50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20 2
	51 87-22394 BASEPLATE ASSEMBLY, T-SERIES 1
	52 AS REQ’D WASHER, .020 OR .030 THICK A/R
	53 87-10466 BUSHING, T-SERIES 1
	54 87-23309-01 SET SCREW, M5 X 0.8 X 6 1
	55 87-22397 DRUM ASSEMBLY 1
	56 87-10470 DRUM SUPPORT BUSHING 1
	57 87-33257 DRUM SUPPORT PLATE 1
	58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 4
	59 87-33251 ROTATOR GEAR, T-SERIES 1
	60 87-22380 CARRIER ASSEMBLY, T-SERIES 1
	61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES 1
	62 87-33249 MOTOR, 12 VOLT 1
	63 87-22401 MOTOR PINION GEAR 1
	64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET 1
	65 89-32300 HANDSAVER BAR 1
	66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES 1
	67 90-22117 REMOTE CONTROL ASSEMBLY 1
	68 92-20172 SOLENOID, 12 VOLT 2
	69 90-32070 SOLENOID BACK PLATE 1
	70 90-31079 SOLENOID COVER 1
	71
	72
	73 71489-G01 LABEL (READ INSTRUCTIONS) 1


	AIR 9_1.pdf
	AIR CLEANER
	AIR CLEANER

	AIR CLEANER
	1 72416-G01 INLET ADAPTER 1
	2 72415-G01 GASKET 1
	3 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	4 11391-G2 HOSE CLAMP, 2 1/16" 1
	5 72637-G02 HOSE (CONVOLUTED) (ST 350) 1
	6 72637-G01 HOSE (CONVOLUTED) (ST SPORT) 1
	7 11391-G1 HOSE CLAMP, 1 5/16" 1
	8
	9 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 10 - 13) 1
	10 72598-G01 AIR CLEANER CANISTER 1
	11 72599-G01 AIR CLEANER COVER 1
	12 72604-G01 AIR CLEANER LATCH 2
	13 28462-G01 AIR CLEANER DUST COLLECTOR 1
	14 28463-G01 AIR CLEANER ELEMENT 1
	15
	16 72592-G01 HOSE (AIR FILTER TO CARBURETOR) 1
	17 11391-G6 HOSE CLAMP, 2 1/8" 1
	18 11391-G7 HOSE CLAMP, 1 9/16" 1
	19 26727-G01 CARBURETOR GASKET 1
	20 74498-G02 CHOKE / THROTTLE BRACKET 1
	21 26728-G01 CHOKE BRACKET 1
	22 72591-G01 CARBURETOR ADAPTER 1
	23 72151-G01 PCV HOSE 1
	24 23726-G11 SPACER 4
	25 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	26 13632-G1 NUT, M6 X 1 4
	27 72605-G01 CARBURETOR BAFFLE 1
	28 72514-G01 STUD 2
	29 25532-G1 BOLT AND WASHER, M8 X 1.25 X 20 MM 2
	30
	31
	32
	33
	34 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) 1
	35 12547-G3 BOLT, M6 X 1 X 20MM LG 1
	36 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 1
	37 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 1
	38 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 2
	39 00559-G7 WASHER, 1/4" 2
	40 14390-G4 LOCK NUT, 1/4 - 20 2
	AIR CLEANER


	BRK 9.pdf
	BRAKES
	BRAKES

	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (ST 350) 1
	23 70969-G03 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (SPORT) 1
	24 28082-G01 EQUALIZER BRACKET 1
	25 28083-G01 BRAKE COMPENSATOR BUMPER 2
	26 * BRAKE CABLE (DRIVER SIDE) 1
	27 * BRAKE CABLE (PASSENGER SIDE) 1
	28
	29 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG (ST SPORT) 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390-G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 79) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 14628-G1 FASTON TAB 2
	78 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	79 17618-G1 WIRE TIE 3
	80
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG 4
	103
	104 24939-G2 SPINDLE CAP ADAPTER 1
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 12091-G1 SPINDLE CAP 2
	109
	110 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) 1


	BRAKES
	BRAKES

	BRAKES
	BRAKES


	BRK 9.pdf
	BRAKES
	BRAKES

	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (ST 350) 1
	23 70969-G03 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (SPORT) 1
	24 28082-G01 EQUALIZER BRACKET 1
	25 28083-G01 BRAKE COMPENSATOR BUMPER 2
	26 * BRAKE CABLE (DRIVER SIDE) 1
	27 * BRAKE CABLE (PASSENGER SIDE) 1
	28
	29 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG (ST SPORT) 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390-G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 79) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 14628-G1 FASTON TAB 2
	78 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	79 17618-G1 WIRE TIE 3
	80
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG 4
	103
	104 24939-G2 SPINDLE CAP ADAPTER 1
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 12091-G1 SPINDLE CAP 2
	109
	110 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) 1


	BRAKES
	BRAKES

	BRAKES
	BRAKES


	BRK 9.pdf
	BRAKES
	BRAKES

	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (ST 350) 1
	23 70969-G03 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (SPORT) 1
	24 28082-G01 EQUALIZER BRACKET 1
	25 28083-G01 BRAKE COMPENSATOR BUMPER 2
	26 * BRAKE CABLE (DRIVER SIDE) 1
	27 * BRAKE CABLE (PASSENGER SIDE) 1
	28
	29 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG (ST SPORT) 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390-G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 79) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 14628-G1 FASTON TAB 2
	78 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	79 17618-G1 WIRE TIE 3
	80
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG 4
	103
	104 24939-G2 SPINDLE CAP ADAPTER 1
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 12091-G1 SPINDLE CAP 2
	109
	110 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) 1


	BRAKES
	BRAKES

	BRAKES
	BRAKES


	GMG 21.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLES
	ST 350
	ST SPORT
	JAC 3500
	STARTING MODEL YEAR 2006+


	BATTERY PROLONGED STORAGE

	GMG 21.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLES
	ST 350
	ST SPORT
	JAC 3500
	STARTING MODEL YEAR 2006+


	BATTERY PROLONGED STORAGE

	GMG 21.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLES
	ST 350
	ST 350 CARB
	ST SPORT
	ST SPORT CARB
	JAC 3500
	STARTING MODEL YEAR 2006+


	BATTERY PROLONGED STORAGE

	EMF 2.pdf
	ENGINE AND MUFFLER
	1 72846-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 6, 9 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	11 605910 DIP STICK (10 DEGREES) 1
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G1 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1


	FCV 3.pdf
	ISSUED DATE MAY 2006 REVISED DATE JANUARY 2007
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	FSY 9.pdf
	FUEL SYSTEM
	1 605704 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER BOLT 1
	13 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK) 3 1/4"
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK) 26"
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) 26"
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM - BLACK, (BULK) 6 1/4"
	30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) 1
	31 12902-G1 FUEL FILTER-CARB 1
	32 604596 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) AR
	33 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) AR
	34
	35 604596 FUEL SYSTEM TUBING, 14" LG, 1/4" ID X 1/2" OD (BULK) AR
	36
	37
	38 604589 LABEL, CARB EMISSION (TOP OF TIMING BELT COVER) 1





